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CRG PARTS LIST 2025

TORSION BAR
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ES COD ITEMS ITEMS PRICE (F#iA)
1 FMN.00731 A8E"34%°=H3v7° D30 Black Torsion band black complete ¥ 5,170
2 FMG.00731 A8 344" —H327° D30 GOLD Torsion band gold complete ¥ 5,170
3 SCO0.06164 ASE"34H°— 54} D30x224 Stabilizer bar light 30x1 224 ¥ 6,600

SC0.06165 A3E°744— 34} D30x274 Stabilizer bar light 30x1 274 ¥ 6,600
SC0.06167 A4E'544— 54} D30x286 Stabilizer bar light 30x1 286 ¥ 6,600
4  FCO0.00730 Front torsion bar @25 L240
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CRG PARTS LIST 2025

BODYWORK 507/508

14
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CRG PARTS LIST 2025

BODYWORK 507/508

ES COD ITEMS ITEMS PRICE (FiiA)
A CRG.05930 507/508 fairing kit complete black

FK0.05930 507/508 fairing plastic black
1 AFS.05866 70Yb A1 45— Black 507 507 CIK/FIA front spoiler black ¥ 27,500
2 AFS.05868 7020’2V Black 508 508 front fairing black ¥ 35,200
3 AFS.05865 B4 h90 Black 507 507 side fairing right left black ¥ 14,850
4 SC0.5844S BAV NUN—IL 507 Side bumper 507 left ¥ 18,150
5 SC0.5844D B4 NUN—IR 507 Side bumper 507 right ¥ 18,150
6 SCO0.05895 020N YN =Ty~ 507/508 Front bumper top bar 507/508 ¥ 14,300
7 SC0.01355 NA2/NA3 7AYMN YN —/0T Front bumper bar bottom NA2/NA3 ¥ 6,600
8 FAN.00355 Spacer 6,5-18x14 black
9 AFS.00504 FAURAR 4T7=7"FRFY ¥R~ Spoiler plastic support ¥ 1,870
10 AFS.0050302  7AYPARA5—-R7YH 799 (1pcs) Fast clamps for spoiler ¥ 4,180
11 FK0.04457 FAVEN R L PR —FAT— 2018 Front fairing support below adj. compl. ¥ 3,300
12 SC0.5903S FAYMVRNTYIN—AT—IL 507/508 (1pcs) Front fairing support top left ¥ 4,400
13 SC0.5903D FAVMNRLTYIN—AT—IR 507/508 (1pcs) Front fairing support top right ¥ 4,400
14 PMV.05925 Screw mounting kit
15 FZz0.01439 FANN YN =R YUY Side bumper spring ¥ 990
16 AFN.04325 M 8x16 hexagonal head screw
17 AFN.00350 Washer 8,5-16x1,5
18 Sz0.00102 TRV RN R —PEY Front fairing elastic pin ¥ 902
19 SBN.00103 FRVMNV R VYR —PEE b Front fairing support pivot ¥ 1,485
20 AFN.00105 NyYMYI=VE WY e— 6.5x12x1.5 Washer 6,5-12x1,5 ¥ 55
21 AFN.00106 Nut M 6 low self-locking
22 SAN.00249 Washer 6 countersunk black
23 AFN.00261 M 6x20 countersunk head screw
24 AFS.00258 FATNRVTN = Floor tray rubber ¥ 110
25 AFN.00183 M 6x20 socket head screw
B FKN.05924 Screw&supports for fairings 507/508
C AFS.03287 70U 2§ 45-3%9Y3Y Kit CIK/FIA Spoiler CIK-FIA kit assy ¥ 5,500
26 AFS.05867 FAYMV R Black 507 507 front fairing black ¥ 14,300
27 AFS.06066 7AYMV2AT7 ONLY Black 508 Front fairing 508 lower part CIK-FIA black ¥ 12,760
28 AFS.06065 FAYMNELTYN— ONLY Black 508 Front fairing 508 upper part CIK-FIA black ¥ 22,440
29 AFN.00105 NyMYI=UE WHI9Y%— 6.5x12x1.5 Washer 6,5-12x1,5 ¥ 55
30 AFN.00264 Nut M6 high self-locking
31 AFN.00404 M 6x90 socket head screw
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CRG PARTS LIST 2025

BODYWORK NA3
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CRG PARTS LIST 2025

BODYWORK NA3

COD
AFS.04210
AFS.04226
AFS.4284S
AFS.4284D
SC0.4327S
SC0.4327D
SCO0.04442
SCO0.01355
SC0.02452
FK0.04457
FZ0.01439
AFN.00909
AFN.00350
FAN.00355
AFN.01440
SL1.02860
AFS.00504
AFS.0050302
S$70.00102
AFS.04522
SBN.00103
AFN.00105
AFN.00106
SAN.00249
AFN.00261
AFS.00258
AFS.03262
PMV.01582
AFS.03287

ITEMS

NA3 70YbA#H° 45— Black
NA3 70VkN %) Black
NA3 #4FA9)/L Black
NA3 #4F49L/R Black
NA3 H#4FNYN=/L

NA3 #{FnUn'—/R

NA3 70U YN =[PyIN—
NA2/NA3 78YbN' YN —/0F7

NA2/NA3 7AUMVALTYN—RT— (1pcs)

FAVENERVE bAYF-PAT— 2018
YAV NN =-R7YDY

YAV N YN -F=)05

$4M YN =7"wYa Long 2012-
700 AR 45-7"3AF 5K~
FRVPRK45-ATNUH T99(1pcs)
VIS By )

KG 780NV RN 2409T409° TN -
pLEVIVIR S T
NYNY=VE WhIYYe— 6.5x12x1.5

FA7NRLTIN -
70Uk AR 45-329Y3Y Kit KG

70k AR 45-3%9Y3Y Kit CIK/FIA
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ITEMS

NA3 CIK/FIA front spoiler black
NA3 CIK-FIA front fairing black
NA3 side fairing left black

NA3 side fairing right black
Side bumper NA3 left

Side bumper NA3 right

Front bumper top bar NA2/NA3

Front bumper bar bottom NA2/NA3

Front fairing support top

Front fairing support below adj. compl

Side bumper spring

M 8x 20 hexagonal head screw
Washer 8,5-16x1,5

Spacer 6,5-18x14 black
O-ring side bumper

Side pod insert

Spoiler plastic support

Fast clamps for spoiler
Front fairing elastic pin
Front fairing rubber KG
Front fairing support pivot
Washer 6,5-12x1,5

Nut M6 low self-locking
Washer 6 countersunk black

M 6x 20 countersunk head screw

Floor tray rubber

Spoiler KG connection kit assy

Screw mounting kit
Spoiler CIK-FIA kit assy

PRICE (Fii)
¥ 16,500
¥ 6,600
¥ 14,300
¥ 14,300
¥ 16,500
¥ 16,500
¥ 13,750
¥ 6,600
¥ 2,090
¥ 3,300
¥ 990

110
2,420
1,870
4,180

902

220
1,485

55

KK K KKK KK

¥ 110
¥ 4,400

¥ 5,500



CRG PARTS LIST 2025

BODYWORK MK 20

ES COD
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22
23

AFS.05287
SC0.05242
SC0.05103
AFS.05288
AFS.05266
SC0.5269S
SCO0.5269D
AFN.00108
AFN.00145
AFN.00105
AFN.00106
SBN.00103
SAN.00249
$70.00102
SCO0.5341S
SC0.5341D
FK0.04457
AFS.03287
AFS.00504
AFN.00183
AFS.0050302
SL1.05216
FZ0.01439
FZ0.05265

ITEMS
KG MINI 7abA% 45— MK 20

KG MINI 7BYF YV — MK 14/20

KG MINI 70Yb'YN°—/0F MK14/20 VS2
KG MINI 782k 4] MK20

KG MINI #4}4770 MK 20

KG MINI #4F°n'yn'=/L MK 20

KG MINI #4F°N'y°—/R MK 20

NyFY8—vk WhI9Ye— 6.5x12x1.5
700bN RV —RER b

7AUMV R VYR —REY

7Y R VTN =R T—/L MK20 (1pcs)
FAVMNVELTYIN=AT—/R MK20 (1pcs)
70VbW R VE MY R - AT 2018
7aVRAR47-3%9Y3Y Kit CIK/FIA
PEVIVE R CEYE Y ST L Y )

FAUPRKAF-ATYUH 799 (1pcs)

BN NIN=-RT) VY
BN N UN—-R7YY) MINI

AERmO - R FEKERTHHENHYET

ITEMS

Mini front spoiler KG MK20 black
Mini upper front fender

Mini Vs.2.0 lower front fender
Mini front fairing KG MK 20 black
Mini KG side fairing MK 20 left/right
Side fender mini KG MK20 left
Side fender mini KG MK20 right
Washer 8,5-18x2

M8x25 countersunk head screw
Washer 6,5-12x1,5

Nut M6 low self-locking

Front fairing support pivot
Washer 6 countersunk black
Front fairing elastic pin

Front fairing support upper mini MK20 lef
Front fairing support upper mini MK20 rig
Front fairing support below adj. compl

Spoiler CIK-FIA kit assy
Spoiler plastic support

M 6x20 socket head screw
Fast clamps for spoiler
D20x40 mini bumper cap
Side bumper spring

Side bumper spring mini

PRICE (F{iA)

K K K K K K K

KKK KKK K

K

24,200
14,300
13,200
12,100
12,650
15,950
15,950

55

1,485

902
4,400
4,400
3,300
5,500
1,870

4,180

990
990



CRG PARTS LIST 2025

BODYWORK MK 14
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ES COD
AFS.04154
SC0.05242
AFS.03300
AFS.4498S
SC0.5182S
SC0.5182D
AFS.4498D
SCO0.05268
AFN.00160
AFN.00350
AFN.00145
AFN.00105
AFN.00106
SBN.00103
SAN.00249
$70.00102
SC0.00098
FK0.04457
AFS.03287
AFS.00504
AFN.00183
AFS.0050302
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ITEMS
KG MINI 70VbAFK° 45— MK 14
KG MINI 7BYF YV — MK 14/20
KG MINI 780k %)) 2015

KG MINI #4FA91L/L MK 14

KG MINI #4F° Ny’ —/L MK 14
KG MINI #4F Ny —/R MK 14
KG MINI $4F87V/R MK 14

NyFY8—vk WhI9Ye— 6.5x12x1.5
7O0bN RV —RER b

7AUMV R VYR —REY

70Uk RVTIN-RT— (1pcs)
FAVMNV LG MY —FAT— 2018
70vh A 15-225Y3y Kit CIK/FIA
VIV E R CRYEYELTL B

700b 2§ 45-275 799 (1pcs)
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ITEMS

Spoiler mini KG 14

Mini upper front fender

Mini front fairing KG CSAI

Mini KG side fairing MK 14 left
Side fender mini FFSA KG left
Side fender mini FFSA KG right
Mini KG side fairing MK 14 right
Support side fender mini MK 14
Nut M8 low self-locking

Washer 8,5-16x1,5

M8x25 countersunk head screw
Washer 6,5-12x1,5

Nut M6 low self-locking

Front fairing support pivot
Washer 6 countersunk black
Front fairing elastic pin

CRG front fairing support upper

o0

Front fairing support below adj. compl

Spoiler CIK-FIA kit assy
Spoiler plastic support
M 6x20 socket head screw
Fast clamps for spoiler

PRICE (F{iA)

¥
¥
¥
¥
¥
¥
¥

KKK KKK

+

14,300
14,300
8,800
9,350
15,950
15,950
9,350

55

1,485

902
2,090
3,300
5,500
1,870

4,180



CRG PARTS LIST 2025

REAR BUMPER KG
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CRG PARTS LIST 2025

REAR BUMPER KG

ES COD ITEMS ITEMS PRICE (i)
1 AFS.05869 J77°087H¥3Y KG CIK/C3 Black Rear bumper KG 507 ¥ 30,800
A FK0.05229.28  YF7'RTHY3v24y7409 W41IKit D28/KG Rear bumper mount. cit CIK/14 D28 KG ex ¥ 34,100
A FKO0.05229.30  YP7°BFIY3v24yT409 W4IKit D30/IKG Rear bumper mount. cit CIK/14 D30 KG ex ¥ 34,100
A FK0.05229.32  YF7'RTHYav24y7409 W4IKit D32/KG Rear bumper mount. cit CIK/14 D32 KG ex ¥ 34,100
2 PMV.KG2014 Rear fairing mounting screw kit KG
3 SC0.00535 77°0793v7°b—b KG CIK/14 Rear fairing support plate KG ¥ 5,500
4 SC0.00532 Y77°RFHYavtE —b KG CIK/14 Rear fairing support KG ¥ 7,700
5 FKO0.05228 Screw kit+rear bumper exp. @28 Mini+OKJ
B FK0.04878 Y77°08THY3vIn— Kit @30 (2pcs) Rear fairing expander kit for @30 ¥ 10,560
FK0.04879 V77 RT9Yav7n - Kit @32 (2pcs) Rear fairing expander kit for @32 ¥ 10,560
6 FMO0.04878 Y77°R7H%30v47° Kit @30 (x1) Rear bumper expander @30 with nut ¥ 2,420
FM0.04879 UF7°BTHY3vN47° Kit 32 (x1) Rear bumper expander @32 with nut ¥ 2,420
7 SL1.02263 Y77°R79Y3vh3— IN D28/KG Internal bushing @23>@28 plastic ¥ 1,320
SL1.01712 UF7°BT7H3vh7— IN D30/KG Internal bushing @25>@30 plastic ¥ 1,320
SL1.01711 Y77°R79Y3vh3— IN D32/KG Internal bushing @28>@32 plastic ¥ 1,320
8 SL1.01710 UF7°BTHYavh7— OUTIKG Rear bumper external bushing ¥ 1,100
9 AFN.02476 YFN oIV =iK b M8x130 M 8x130 socket head screw ¥ 550
10 AFS.05294 KG Mini Y77°B79YaY Black Rear bumper mini KG ¥ 28,600
C FKO0.05295 Rear bumper clamps kit mini KG
11 PMV.C.MINI20 Rear bumper screw assembly kit mini KG
12 SC0.05187 Y77°07HYav¥ K =k KG CIK/BR MINI Rear fairing KG mini connection ¥ 5,500
13 AFS.00532 JP7°0749Y3Y KG CIK/14 Black Rear bumper KG CIK/14 ¥ 26,400
14 AFS.06048 Y77°07H%3» OUTSIDE KG C3 BLK (1PCS C3 KG rear spoiler external part (1 piece) ¥ 6,600
15 FKO0.06064 Rear fairing screw kit outside C3 KG
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CRG PARTS LIST 2025

STICKERS KIT

ES COD ITEMS ITEMS PRICE (%)
1 AFS.06732 L ATYh—Kit 2024- 507/508 Stickers kit 507/508 2024 complete ¥ 50,600
2 AFS.05888 NFWATYh—Kit 2022- 508 Front fairing stickers kit 508 ¥ 14,850
3 AFS.05899 71-INAVHATYA—Kit 2022- 8.5L Tank stickers kit Lt. 8,5 Vs.02 ¥ 8,800
4  AFS.05889 AR 45—ATyh—Kit 2022- 507 Spoiler sticker kit 507 ¥ 16,500
5 AFS.05886 HANHINATYH—Kit 2022- 507 Side fairings stickers kit 507 ¥ 13,200
6 AFS.05890 YP7°'07993y €vhYATyh— 2022- 507 Rear number plate sticker 507 ¥ 1,760
7 AFS.05887 NELATYH—Kit 2022- 507 Front fairing stickers kit 507 ¥ 12,650
8 AFS.06542 Y77°07HY3vATyh—Kit OUTSIDE KG C3 Rear bumper stickers kit RH LH ¥ 4,400
9 AFS.06036 hIRATFYA—Kit 2022- MINI MK20 (V2) Stickers kit Mini MK20 complete ¥ 40,700
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CRG PARTS LIST 2025

STICKERS KIT

ES COD ITEMS ITEMS PRICE (F#iA)
1 AFS.04253 Hair guard sticker kit Puffo

2 AFS.05282 AR 45—-ATF9h—Kit Mini MK14 Stickers kit CRG mini MK 14/spoiler Puffo ¥ 12,100
3 AFS.05281 Stickers kit CRG mini MK14/front fairing Puffo

4 AFS.06033 FAVMNV R LATYE—Kit Mini MK20 (V2) CRG Mini MK20 front fairing stickers kit ¥ 12,100
5 AFS.06034 Ak’ 45-ATyhH—Kit Mini MK20 CRG Mini MK20 spoiler stickers kit ¥ 12,100
6 AFS.06032 YA AINATYH—Kit Mini MK20 CRG Mini MK20 side fairing stickers kit ¥ 12,100
7 AFS.05898 FLAINATYH—Kit 2022- NA3 Side fairings stickers kit NA3 Vs.2 ¥ 13,750
8 AFS.05223 NA3 A’ 45—-R2F9h—Kit 2020- (GL/OP) Stickers kit CRG NA3 spoiler ¥ 15,400
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CRG PARTS LIST 2025

STICKERS KIT

3
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ES COD ITEMS
1 AFS.01333 TIV-Y3avATYh— Kit

2 rl-:ll—:D.UJ.JJJVII\I 1A t"/';_"/‘ '7"][1-*’/3’/}(7'"71]— Klt

3 AFS.05990 FAT N FIATYH— 2023-

4 AFS.05390 F7°0T9v3y ¥ yhvATYhA— MINI

5 AFS.05532NR.

6 AFS.04260 72-INAYIATYA—Kit Mini 3.0L

7 AFS.06035 72-IN4Y9ATYH—Kit MINI 3.0L (V2)
9 AFS.04412

10 AFS.04076 VAN A39h— 120 x 70

AERmO - R FEKERTHHENHYET
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ITEMS

Stickers decoration kit

Vintage decoration sticker kit
Floor tray sticker no gears

Rear Mini number plate
Number sticker matt nr.

Tank stickers kit mini LT.3 CRG
Tank stickers kit mini LT.3 CRG
FS4 tank stickers kit LT.5
Sticker for van 120x70

PRICE (Fi)

¥ 4,400
¥ 5,170
¥ 11,220
¥ 1,760
¥ 5,940
¥ 5,940
¥ 20,240



FUEL TANK ACCESSORIES

ES COD

1

FMO0.04275
FMO0.04276
FM0.00322
FMO0.00138
FM0.04306
AFS.02766
AFS.04361
AFS.01383
AFS.03611
AFS.00143
AFN.00144
AFS.01982
AFS.01981
AFN.01380
AFS.00325
AFN.00323
S70.00324
AFN.01379
SL1.00147
AFS.00142
SL1.00149
AFS.00141
SL1.00151
CRG.00147
AFS.00753
AFS.01016
AMS.00139

ITEMS

72-I4Y% Smoke 8.5L OK Comp
71-I)4% Smoke 8.5L KZ Comp
71-I)4v% 8.5L KZ Comp
72-I)4v% 8.5L KF Comp

72-I4Y% 3.5L Comp
72-I4Y% Smoke 3.5L Comp
71-IV4v9%%y7° Mini Black

71-IN4V9%%y7" 8.5L
72-TIMAVH%%97" B RGyh8.5L
T-24974V9" Festo

Y-74974Y%" Festo 6mm

DY =7y4— 10x16x1
72-TI4vH=y7 Wb
I7AN=h"A b @10
71—-IN4YH =97 Vi7" -4 — ONLY
71-INAVHZy7 WE—)0Y" 16x9
71-INEVHNA7HI4b
71-IWN4T AE-L¥+y7° Red
71-INAVHARYT4VY
71-IMN47T AE-L¥+y7 Black
72-INAVITT=YT N

Jhny—4% MINI

CRG 72—-I)ik—A/1M

AERmO - R FEKERTHHENHYET

CRG PARTS LIST 2025
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Fuel tank LT.8,5 KF complete fumeé
Fuel tank LT.8,5 KZ complete fumé
Fuel tank LT.8,5 KZ complete

Fuel tank LT.8,5 DD complete

Fuel tank LT.5 whit insert compl. FS4
Fuel tank LT.3,5 mini complete
Fuel tank LT.3,5 mini complete fume
Fuel tank cap mini black

Fuel tank cap mini gasket

Fuel tank cap

Fuel tank cap rubber seal

T-fitting festo

Y-fitting festo

Copper washer 10-16x1

Nut fitting tank

Fiber washer 10-16x1

Return fitting KZ

Fuel tank fitting o-ring

Fuel tank catch

Fuel research fitting tap (red)

Fuel tank catch fitting

Cap fuel tank (black)

Bleeder fitting DD/KZ

Fuel tank LT.8,5 suction fitting
Recovery tank

Fuel filter

Fuel pipe per meter

PRICE (%)

¥

KoK K

KK K KKK KKK K

KKK KKK K

+

15,400
18,260
18,260
15,400

13,200
13,200
1,100
990
1,100
990
2,090
2,090
55

220

3,300
275
1,650
165
2,970
165
1,980

1,210

1,320



CRG PARTS LIST 2025

REAR AXLES

ES COD ITEMS ITEMS PRICE (FiiA)
FBN.05104S J7%%7F 30/S Mini/Baby (90-100) Axle 30 950 black S ¥ 42,900
FBN.05104 J7%7k 30/M Mini/Baby (140-150) Axle 30 950 black M ¥ 42,900
FBN.05104H J7%%7t 30/H Mini/Baby (210-220) Axle 30 950 black H ¥ 42,900
FBN.00446 J7%%7h 40 STD Black Axle 40 std black M ¥ 42,900
FBN.00155 J7%%7F 50 M20 Black (160-170) Axle 50 M20 std black 1020 ¥ 46,200
FBN.01313 J7¥%7k 50 M20 KZ Black R 1040 Axle 50 M20 std black R 1040 ¥ 51,700
FBN.01309 J7%%7F 50 S20 Black (60-70) Axle 50 S20 std black 1020 ¥ 46,200
FBN.01311 J7%%7h 50 S25 Black (80-90) 2.5 Axle 50 S25 std black 1020 ¥ 46,200
FBN.155T1 J7%7t 50 T1 Black (110-120) 2.5 Axle 50 T1 black 1020 ¥ 46,200
FBN.155T2 J7%%7h 50 T2 Black (200-210) Axle 50 T2 black 1020 ¥ 46,200
FBN.T2RIN.1040 Y7¥%7F 50 T2 KZ Black R 1040 Axle 50 T2 black R 1040 ¥ 51,700
FBN.155T3 J7%%71 50 T3 Black (90-100) Axle 50 T3 black 1020 ¥ 46,200
FBN.155T4 J7%7b 50 T4 Black (140-145) 2.5 Axle 50 T4 black 1020 ¥ 46,200
FBN.155T5 J7%%71 50 T5 Black (230-250) Axle 50 T5 black 1020 ¥ 46,200
FBN.T5RIN J7%7k 50 T5 KZ Black R 1040 Axle 50 T5 black R 1040 ¥ 51,700
FBN.155T6 J7%%7h 50 T6 Black (110-120) Axle 50 T6 black 1020 ¥ 46,200

1 FKG.02627 Bushing kit for axle DD2 gold

Durezza assali - Axles thickness

@50 2 3mm

S  HB10-130 | ™ e oe-m M20/22 HE 160 - 170
M HE 170-180 -

T6 HB 110- 120
H  HB180-200 | 17 mes-im0 250 2,.5mm

§25 HB 80-%
T1 HB 110-120
T4 HE 130- 140

HBE 160- 170
HE 200-210
T3 HE 230-230
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CRG PARTS LIST 2025

FLANGES

ES COD

N 2 >

FK0.02951KZ
AFN.00968
FMG.03322
FMG.03323
FMG.03324
S70.00609
FC0.02869
AFN.00657
AFN.01637
AFN.00129
AML.02872
S$70.03143
AFN.03149
AFN.00284
S70.03145
FAN.01462
AFN.00108
AFN.00128
$70.03144

D2 73
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Y 11 .
YL NV . (3 .:’3‘
&' 2 3.2
1 J \
- 5.
' .- 6 . o
- = 16 14 \3‘ PO
B ':,.’.;.15
- - '
V
SN « 10
7
ST A
el fi R
o 42 13 14
f;' f rt{’""’c
g
ITEMS ITEMS

ATYVHENE— AS Kit D50/2mm
7709 Wb M8x25

CRG A 7YY HIL4 — AS D50 4mm/GOLD
CRG A 7Yy k4 — AS D50 6mm/GOLD
ATYUYHILE— AS D50 8mm/GOLD
7V-$FpYN-EK9MRIE AS 10x23
V05 )77 b—%3+)n"—7°b—} AS (195)
Ay)Fyk M10/Low

2U9EVTyYe— 10.5x20x2

7V-3T4R97'0TIvav R —b AS
ATV EME =Y ME =T U—F X

759V K Ik M8x40

EH bbb Long X
Y73+ —AA—¥— HYBRID 21x18

E Ry L Short X

AERmO - R FEKERTHHENHYET
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Axle flange adjustment system 2
M 8x25 flanged screw

Axle flange 50 adj. system 4x4
Axle flange 50 adj. system 6x6
Axle flange 50 adjustable gold 8

M 10x23 stud brake caliper supp.
Caliper supp. wheel base adj.(195)
Nut M10 low self-locking

Washer 10,5-20x2

Washer 8,5-17x1,5

Disc protection support

Plate for seat support rinforcement
M 8x20 flanged head screw

M 8x38 flanged head screw

Long Stud mod.X2

Caliper spacer hybrid 8,5x21x18
Washer 8,5-18x2

Nut M8 high self-locking

Short Stud mod.X2

PRICE (fi)

¥
¥
¥
¥
¥
¥
¥
¥
¥

+

61,600
330
15,400
15,400
15,400
1,870
8,030
110
110

3,850
4,950

330
1,760
770

66
1,760



CRG PARTS LIST 2025

FLANGES
19 20 21
v Qi Y
ES COD ITEMS ITEMS PRICE (F#)
1 AFS.0024601  YP¥47bA°H'%— 2P 34x7.4 Rear axle keyway 2 pins ¥ 2,420
2 AFS.0024701  YPY¥7hAH%— 3P 17x17x7.4 Rear axle keyway 3 pins ¥ 2,420
3 FL1.01022 Nylon internal spacer sp.2
FL1.01024 Nylon internal spacer sp.2,5

4  S70.00665 J7Y47+4— 8x7x80mm Keyway 8x7x80mm mini ¥ 1,100
5 SZ0.00664 U7Yv7hE— 8x7x60mm Keyway 8x7x60mm mini ¥ 880
6 AFS.01019 J7Y47+4— 8x5x50mm Keyway 8x5x50mm Puffo ¥ 880
7 FMG.00512 ATYUYELE - 30 Axle flange 30 mini ¥ 16,500
8 FMN.02413 Axle flange 30 4H mini NA3 complete

9 FMN.00449 Axle bearing flange 40 3H complete

10 FMG.03418 A'TYYY RIS = 50 Hybrid R-LINE GOLD  Axle flange 50 hybrid R-Line gold all. ¥ 18,700
11 FMG.03324 ATV RS~ AS D50 8mm/GOLD Axle flange 50 adjustable gold 8 ¥ 15,400
12 FMN.03324 Axle flange 50 adjustable black 8

13 FMG.04951 ATYYY HIVE— 50 Hybrid GLM Gold Axle flange 50 hybrid GLM gold all. ¥ 18,700
14 AFN.00396 YPYeTIA YV 25 Axle bearing 25 grub screw ¥ 9,900
15 AFN.00655 P27 TYVS" 30 Axle bearing 30 grub screw ¥ 9,900
16 AFN.00448 FY¥ 7MYV 40 Axle bearing 40 grub screw ¥ 12,100
17 AFN.01356 7937 TYVY" D50/80 Axle bearing 50-80 grub screw ¥ 13,200
18 AFN.00157 7Y%7bA'TYYY" D50/90 Axle bearing 50-90 grub screw ¥ 13,200
19 AFN.00289 1E2Y" M6X6 25 A FYVY° Grub screw M6x6 std ¥ 770
20 AFN.01373 1E4Y" M6x6 30 A'TYVY" Grub screw M6x6 thin pitch ¥ 770
21 AFN.01372 1E4Y" M8x8 40/50 A'TYYY’ Grub screw M8x8 for axle bearing 40/50 ¥ 770

AERmO - R FEKERTHHENHYET 17
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V13 BRAKE SYSTEM GOLD
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CRG PARTS LIST 2025

V13 BRAKE SYSTEM GOLD

ES COD
MONT.OK-oro V13 180

SBN.00744
AFS.05848
AFS.01364
AFS.00514
AFN.00360
AFN.00361
AFN.04636
FMO0.05362
AFS.0583102
AFN.03912
AFN.00286
AFN.00047
AFN.00827
FMG.04962
FMG.06224
AFN.00234
AFN.06156
AFN.00183
SBN.01660
AFN.01677
AFN.00231
AFS.00232
FK0.01660
FL1.05827
FAN.01462
SAN.01592
S70.05876
AFN.00107
AFS.01745
AFS.04916

ITEMS

7'L—%Ayl Black 380mm
ABA YA4=YYv4"-E'0k — ) M6
939F5-7°N

Y-tV Fyb M5/Low

ABA TA8-¥Yv4'— Comp
ABA 7b—%i#f—2 735mm
7’L—-%k—-ANYF D6

VO9/V11 7°b—%%+)n"— COMP GOLD
77’ L—%5429n7° D50 R-LINE R2
V05/V06 7°b—-%7 1A%k M6

VO5/V09 Y77 L—%71RIEY

VO5/V09 A—4-TyY%—

UP/V04/V05/V09 n—4—E!»4° /D8
UP/V04/V05/V09 A—4-A+97°t"y D10
VO05/V09 Y77 b—%F1AJL"y Comp(1lpcs)
V13 Y77’ b—%71A4 (180) R2

Y73+ —AA—¥— HYBRID 21x18
VO5/V09 U7’ L—%T 1R9775Y

V13 )77’ b—%%+)-7°b—} (180) R2

VO5/V09 Y77°b—%n’9} Iron/Red
VO5/V09/V11 Y77 b—%n'yb Black

AERmO - R FEKERTHHENHYET 19

ITEMS

Brake system OK V13 180 MG gold
Draw Pin cm.38 Black

Uniball M6 female hole

Clutch cable

Cable clamp

Nut M5 low self-locking

Washer 5,5-15x1,5

M 6x30 convex head acrew

ABA master cylinder complete
Brake tube ABA rear eyel. 735mm
Brake tube clip D6

Nut M 8 metalblock

Undulated washer 8

M 8x30 socket head screw

Rear brake caliper V09/10/11 black G gold
Rear disc hub alu. 50 R2.1 gold complete

Nut M 6 metalblock

Washer 6,5-10x1 inox

M 6x20 socket head screw

Rear brake disc V09/10 bushing

Rear brake disc elastic washer V09/10
Circlip D8 brake disc

Elastic pin @10 brake disc

Rear brake disc V09 bush comp.

Rear brake disc V13 @180 R2.0
Caliper spacer hybrid 8,5x21x18

Rear brake disc flange V09/10

Rear brake caliper plate V13 @180 R2.0
M8x25 hexagonal head screw

Rear brake pad V05-09-11 red

Rear brake pad V05/09/11 black

PRICE (%)

KK K

KKK KKK KKK

K

5,280
2,640
1,210

55

71,500
7,480
440

78,100
24,200
110

1,980
330
110
330
2,750
37,400
770
7,700

8,800

14,960
14,960
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V13 KZ BRAKE SYSTEM GOLD
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CRG PARTS LIST 2025

V13 KZ BRAKE SYSTEM GOLD

ES COD ITEMS ITEMS PRICE (%ii)

MONT.KZ-0ro0.V13-180

Brake system KZ V13 180 gold

1 FMG.05666 70UbK4—IbnN7" KZ D40x80 R2 Front hub KZ 40x80 R2.0 alu. gold compl. ¥ 26,400

2 AFS.0024601 PY%7M Y %— 2P 34x7.4 Rear axle keyway 2 pins ¥ 2,420

3 FMN.01893 V05 F7'L—%7'4A91n7" D25 KZ COMP Alu. front brake disc hub V05 KZ 25 comp' ¥ 26,400

4 SBN.00372 UP/VO5F 7'b—%T7 1ALy Front brake disc VO5 bush ¥ 1,870

5 AFN.00230 UP/V04/VO5F 0—4-9y%%— Rear brake disc elastic washer ¥ 330

6 AFN.00231 UP/V04/V05/V09 B—4-EYv%'ID8 Circlip D8 brake disc ¥ 110

7 AFS.00232 UP/V04/V05/V09 B—4-2+97°t’y D10 Elastic pin @10 brake disc ¥ 330
FK0.00372 Front brake disc VO5 bush compl. ¥ 2,640

8 FL1.0422503 V11 7AYp7°L—%F1A% (154) Brake disc front V11 154 std ¥ 34,650

9 AFN.00286 Nut M 8 metalblock

10 AFN.00047 Undulated washer 8

11 AFN.00827 M 8x30 socket head screw

12 FMG.4961S VO9/V11 7Yk 7’ L—%%¥Yn"— COMP/L GOL Front brake caliper V09/11 black G left bla ¥ 55,000

13 FMG.4961D V09/V11 7aYk7 b—%%%Y1'— COMP/R GOL Front brake caliper V09/11 black G right bl ¥ 55,000

14 AFS.0583202 70Uk 7' b—%§-A ABA Front brake hose tris ABA red eye ¥ 17,600

15 AFN.03912 7'b—%H—AnUb D6 Brake tube clip D6 ¥ 440

16 AFN.00106 Nut M 6 low self-locking

17 AFN.00361 Washer 5,5-15x1,5

18 AFN.00359 M 5x12 convex head screw

19 FKO0.03936 Brake rod assy cm.39 KZ

20 AFS.05848 ABA A4—YYv4"-E'RK'—I M6 Uniball M6 female hole ¥ 2,640

21 AFN.00360 YN -t'v1yh M5/Low Nut M5 low self-locking ¥ 55

22 AFN.00361 Washer 5,5-15x1,5

23 AFN.04636 M 6x30 convex head acrew

24 FMO0.05961 ABA YR5-YY4"— KZ Comp W ABA master cylinder complete KZ ¥ 154,000

25 AFS.0583102  ABA 7'b—%iH—2Z 735mm Brake tube ABA rear eye. mm 735 ¥ 7,480

26 FMG.06224 UF7'L—%T429n7" D50 R-LINE R2 Rear disc hub alu. 50 R2.1 gold complete ¥ 24,200

27 AFN.00234 VO5/V06 7'b—%7'1A4+yF M6 Nut M 6 metalblock ¥ 110

28 AFN.06156 Washer 6,5-10x1 inox

29 AFN.00183 M 6x20 socket head screw

30 SAN.01592 VO5/V09 YT 7' L—%T'1R9770Y" Rear brake disc flange V09/10 ¥ 7,700

31 SBN.01660 VO5/V09 Y77 L—%F 4RIty Rear brake disc V09/10 bushing ¥ 1,980

32 AFN.01677 VO05/V09 A—4-7y%— Rear brake disc elastic washer V09/10 ¥ 330

33 FK0.01660 VO05/V09 Y77 V%7 4RIty Comp(lpcs) Rear brake disc V09 bush comp. ¥ 2,750

34 FL1.05827 V13 )77 Vb—%74R% (180) R2 Rear brake disc V13 @180 R2.0 ¥ 37,400

35 FAN.01462 Y7EeYN'—AA =% = HYBRID 21x18 Caliper spacer hybrid 8,5x21x18 ¥ 770

36 S70.05876 V13 )77 b—%44)N'=7°b—b (180) R2 Rear brake caliper plate V13 @180 R2.0 ¥ 8,800

37 AFN.00107 M8x25 hexagonal head screw

38 AFS.04916 VO5/V09/V11 Y77 -1y Black Rear brake pad V05/09/11 black ¥ 14,960

39 AFS.01745 VO05/V09 Y77 b—%n"y} Iron/Red Rear brake pad V05-09-11 red ¥ 14,960

40 AFS.02997 Mini/UP/VO5F 7°'b—%n"y} Iron Front brake pad V09/V11 red ¥ 13,310
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CRG PARTS LIST 2025

BRAKE SYSTEM V11 GOLD
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CRG PARTS LIST 2025

BRAKE SYSTEM V11 GOLD

ES COD ITEMS ITEMS PRICE (FiiA)
1 FKO0.06421 Safety cable assy for forg. pedal

2 FKO0.06459 Brake rod assy cm.45 for forg. pedal

3 FMG.00192 V09/V10 YA4-J»4'—= Comp GOLD Rear master cylinder VO9/V10 comp.oro ¥ 38,500
4 AFS.00240 7°V—%#—-2 720mm Brake tube V09/V10 rear eyel. 720mm ¥ 7,480
5 AFN.00286 Nut M 8 metalblock

6 AFN.00047 Undulated washer 8

7 AFN.00107 M8x25 hexagonal head screw

8 FMG.04962 V09/V11 7'L-%%%YN°— COMP GOLD Rear brake caliper V09/10/11 black G gold ¥ 78,100
9 FMG.06224 77 V—%71¢291n7° D50 R-LINE R2 Rear disc hub alu. 50 R2.1 gold complete ¥ 24,200
10 AFN.00234 VO05/V06 7'V—-%7'129F9+ M6 Nut M 6 metalblock ¥ 110
11 AFN.06156 Washer 6,5-10x1 inox

12 AFN.00183 M 6x20 socket head screw

13 SAN.01592 VO5/V09 V77 L—%T'1R9770Y Rear brake disc flange V09/10 ¥ 7,700
14 SBN.01660 VO5/V09 Y77 L—%F 4RIy Rear brake disc V09/10 bushing ¥ 1,980
15 AFN.01677 VO05/V09 A-4-7yY%— Rear brake disc elastic washer V09/10 ¥ 330
16 AFN.00231 UP/V04/V05/V09 A—4—-EY»4°/D8 Circlip D8 brake disc ¥ 110
17 AFS.00232 UP/V04/V05/V09 A—4-A+97°t’y D10 Elastic pin @10 brake disc ¥ 330
18 FK0.01660 VO05/V09 Y77 L—%7({AJt"y Comp(lpcs) Rear brake disc V09 bush comp. ¥ 2,750
19 FL1.0422403 V11 )77 b—%T1RJ (192) Rear brake disc V11 @192 STD ¥ 40,700
20 FAG.05004 V11 Y77 b—%%xYn'—4#&'—F GOLD (192) Rear Brake Caliper Plate V11 Gold (192) ¥ 13,750
21 FMO0.04299 V11 )77 b—%74A9n7° D50 3P 180 Rear disc hub 50 aluminum UP no screws ¥ 15,400
22 SL1.00373 V11 )77 Vb=%7'1R% (180) Rear brake disc UP V11 @180 ¥ 31,900
23 SBN.00372 UP/VO5F 7' L—%7 1A%ty Front brake disc V05 bush ¥ 1,870
24 AFN.04517 V11 7°V—%71A)E U T9Yx— D14 Iron washer 14 - 20x0,2 ¥ 110
25 AFN.00230 UP/V04/VO5F R—4-T7vY%— Rear brake disc elastic washer ¥ 330
26 AFN.00231 UP/V04/V05/V09 A—4—-EY»%°/D8 Circlip D8 brake disc ¥ 110
27 AFS.00232 UP/V04/V05/V09 A—4—-A+97°t’y D10 Elastic pin @10 brake disc ¥ 330
28 FKO0.00372 Front brake disc VO5 bush compl. ¥ 2,640
29 FZ0.04331 V11 Y77 b—%%+)n°=7°b—} (180) Rear brake caliper plate V11 @180 ¥ 8,800
30 FAN.01462 Y7EeYN'—AA =% = HYBRID 21x18 Caliper spacer hybrid 8,5x21x18 ¥ 770
31 AFS.04205 V11 J77'b—%n'yb 14.5mm Orange D180 Rear brake pad V11 14,5 mm orange ¥ 14,960
32 AFS.01745 V05/V09 Y77 b—¥n"yb Iron/Red Rear brake pad V05-09-11 red ¥ 14,960
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V11 BRAKE SYSTEM GOLD
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CRG PARTS LIST 2025

V11l BRAKE SYSTEM GOLD

ES COD ITEMS ITEMS PRICE (i)
1 FMG.05666 70ukk4=Ibn7" KZ DA0X80 R2 Front hub KZ 40x80 R2.0 alu. gold compl. ¥ 26,400
2 AFS.0024601  YPY¥7hN9'%— 2P 34x7.4 Rear axle keyway 2 pins ¥ 2,420
3 FMN.01893 V05 F7'L—-%7'429n7" D25 KZ Comp Alu. front brake disc hub V05 KZ 25 comp! ¥ 26,400
4 SBN.00372 UP/VO5F 7'b=%71AHE™Y Front brake disc VO5 bush ¥ 1,870
5 AFN.00230 UP/V04/VO5F R—4-7v%%— Rear brake disc elastic washer ¥ 330
6 AFN.00231 UP/V04/V05/V09 B—4—-EY»4°/D8 Circlip D8 brake disc ¥ 110
7 AFS.00232 UP/V04/V05/V09 A—4-A+97°t’y D10 Elastic pin @10 brake disc ¥ 330
8 FKO0.00372 Front brake disc VO5 bush compl. ¥ 2,640
9 FL1.0422503 V11 78007 L—%T7'1R% (154) Brake disc front V11 154 std ¥ 34,650
10 AFN.00286 Nut M 8 metalblock
11 AFN.00047 Undulated washer 8
12 AFN.00827 M 8x30 socket head screw
13 FMG.4961S V09/V11 7aYk7°b—%%%Y1'— COMP/L GOL Front brake caliper V09/11 black G left bla ¥ 55,000
14 FMG.4961D V09/V11 7aUk7° L—%%+Yn"— COMP/R GOL Front brake caliper V09/11 black G right bl ¥ 55,000
15 AFS.00336 7'L—-%#—-A KZ/F 570-360-570 Front brake hose tris V05/V07 eye ¥ 17,600
16 AFN.03912 7'V=%F—-AN'VUF D6 Brake tube clip D6 ¥ 440
17 AFN.00360 Y-tV Tyh M5/Low Nut M 5 low self-locking ¥ 55
18 AFN.00361 Washer 5,5-15x1,5
19 AFN.00359 M 5x12 convex head screw
20 FKO0.06422 Safety cable assy KZ for forg. pedal
21 FKO0.06448 Brake rod assy cm.42 for forg. pedal
22 FMG.00329 V05 YA8VYY4— KZ Comp WA334%'— GO Double master cylinder V04 with equal. gc ¥ 89,100
23 AFS.00240 7'b—%H—2 720mm Brake tube V09/V10 rear eyel. 720mm ¥ 7,480
24 FAG.05004 V11 )77’ b—%%vYN—4F—F GOLD (192) Rear Brake Caliper Plate V11 Gold (192) ¥ 13,750
25 FMG.04962 V09/V11 7°'b-%%%Yn"— COMP GOLD Rear brake caliper V09/10/11 black G gold ¥ 78,100
26 FMG.06224 UF7'L—%T429n7" D50 R-LINE R2 Rear disc hub alu. 50 R2.1 gold complete ¥ 24,200
27 AFN.00234 VO5/V06 7'b—%7'1A4+yF M6 Nut M 6 metalblock ¥ 110
28 AFN.06156 Washer 6,5-10x1 inox
29 AFN.00183 M 6x20 socket head screw
30 SAN.01592 VO5/V09 YT 7' L—%T'1R9770Y" Rear brake disc flange V09/10 ¥ 7,700
31 SBN.01660 VO5/V09 Y77 L—%F 4RIty Rear brake disc V09/10 bushing ¥ 1,980
32 AFN.01677 VO05/V09 A—4-7y%— Rear brake disc elastic washer V09/10 ¥ 330
33 FK0.01660 VO05/V09 Y77 V%7 4RIty Comp(lpcs) Rear brake disc V09 bush comp. ¥ 2,750
34 FL1.0422403 V11 )77 V3T 1RJ (192) Rear brake disc V11 @192 STD ¥ 40,700
AFS.01727 V05 J77°'L—=%7'4A% Iron (195) Rear brake disc V09 195 ¥ 40,700
35 AFS.01745 VO5/V09 )77 L—%n"yF Iron/Red Rear brake pad V05-09-11 red ¥ 14,960
36 AFS.02997 Mini/UP/VOSF 7'b=%n"9} Iron Front brake pad V09/V11 red ¥ 13,310
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MINI BRAKE SYSTEM GOLD

ES COD
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CRG.02919
FK0.00808
FK0.00704
FMG.00192
AFS.05181
FAN.01462
SAG.04885
AFN.00286
AFN.00047
FBN.00252
AFN.00307
FMG.03259
AFS.02997
FMG.00748
AFN.00234
AFN.06156
AFN.00233
SBN.01524
SBN.00314
AFN.00230
AFN.00231
AFS.00232
FK0.00314
SL1.01833

CRG PARTS LIST 2025

13 o B 17
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ITEMS

V09/V10 YR4—)s4% = Comp GOLD
7' V—%1h—2 635mm
UPEvYN'—AA—%— HYBRID 21x18

44myN AA—4— 8.5x16x5

V10/Mini 7’b—%%%)n°— Comp GOLD
Mini/UP/VO5F 7°b—%n"9} Iron

VO05/V06 7°b—-%7"1A9+yk M6

NewAge 7’V—%T1A977v¥" 4mm
NewAge/VO4F 7'L—%T 1R9E°Y
UP/VO04/VO5F 0—4-7y%v—
UP/V04/V05/V09 A—4—-EY»4°/D8
UP/V04/V05/V09 A—4-A+97°t"Y D10

ITEMS

Mini NewAge Brake System Comp.Gold
Safety Cable Cm.33 Compl.

Draw Pin cm.33 Compl.

Rear master cylinder V09/V10 comp.oro
Eyelet brake tube mm.635 red mini
Caliper spacer hybrid 8,5x21x18

Mini brake caliper plate 2019 alu gold
Nut M 8 metalblock

Undulated Washer 8

Spacer 8,5-14x 5 Track Rod

M 8x 30 Hexagonal Head Screw

Front Brake Caliper D24 mini Comp gold
Front brake pad V09/V11 red

Rear brake disco hub mini alu.30 compl. Gold

Nut M 6 metalblock

Washer 6,5-10x1 inox

M6x20 hexagonal head scew
Brake Disc Flange NewAge BI.
NA Brake Disc Bush Black
Rear brake disc elastic washer
Circlip D8 brake disc

Elastic pin @10 brake disc

NewAge/VO4F 7’Lb—%741A9E"Yy Comp(lpcs NewAge V04 brake disc bush complete

Mini 7’b—%7'42% 2015- D180

AERmO - R FEKERTHHENHYET
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Mini 2015 Brake Disc D180

PRICE (F{iA)

KK K K

¥
¥

¥

KK K KKK K

38,500
7,480
770
8,800

440

70,400
13,310

110

7,700
1,540
330
110
330
2,310
31,900



CRG PARTS LIST 2025

MINI CADET BRAKE SYSTEM GOLD

13 14 15 16 17

0350
ES COD ITEMS ITEMS PRICE (F#)
1 FKO0.00808 Safety Cable Cm.33 Compl.
2 FKO0.00704 Draw Pin cm.33 Compl.
3 FMG.00192 V09/V10 YA4-YY4%'—= Comp GOLD Rear master cylinder VO9/V10 comp.oro ¥ 38,500
4 AFS.05181 7'V—%ih—2 635mm Eyelet brake tube mm.635 red mini ¥ 7,480
5 FAN.01462 7Y —AA =% = HYBRID 21x18 Caliper spacer hybrid 8,5x21x18 ¥ 770
6 FC0.03294 Mini J73%Yn"—7°L—b 2015- Brake Caliper Plate mini 2015 ¥ 8,030
7 AFN.00286 Nut M 8 metalblock
8 AFN.00047 Undulated Washer 8
9 FBN.00252 440yN AN’ —H— 8.5x16x5 Spacer 8,5-14x 5 Track Rod ¥ 440
10 AFN.00307 M 8x 30 Hexagonal Head Screw
11 FMG.00366 HEROS 7'b—%#%%n"— Comp GOLD Brake Caliper mini cadet gold ¥ 50,600
12 FMO0.04490 HEROS 7°b—%7'12917" UP 30 Rear Brake Disc Hub UP 30 comp alu ¥ 15,400
13 SBN.00372 UP/VO5F 7'b—%F(AJEY Front brake disc V05 bush ¥ 1,870
14 AFN.00230 UP/V04/VO5F R—4-T7v%%— Rear brake disc elastic washer ¥ 330
15 AFN.00231 UP/V04/V05/V09 N—4-EYv%'/D8 Circlip D8 brake disc ¥ 110
16 AFS.00232 UP/V04/V05/V09 A—4-A+97°t"y D10 Elastic pin @10 brake disc ¥ 330
17 AFN.04517 V11 7°b=-%F (A9 Y Iyve— D14 Iron washer 14 - 20x0.2 ¥ 110
18 SL1.00373 V11 Y77 b—%71A% (180) Rear brake disc UP V11 @180 ¥ 31,900
19 FMG.00366Ross HEROS 7'b—%%+)n"— Comp GOLD Brake caliper mini cadet brake red pad go ¥ 50,600
20 AFS.02997 Mini/UP/VOSF 7'L—%n"9b Iron Front brake pad V09/V11 red ¥ 13,310
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CRG PARTS LIST 2025

2.0 MINI BRAKE SYSTEM COMPLETE

ES COD ITEMS ITEMS PRICE (Fi:d)
1 FKO0.00808 Safety Cable Cm.33 Compl.

2 FKO0.00704 Draw Pin cm.33 Compl.

3 FMG.00192 V09/V10 YA4—YY»4%' = Comp GOLD Rear master cylinder VO9/V10 comp.oro ¥ 38,500
4  AFS.05181 7'b—%#-2 635mm Eyelet brake tube mm.635 red mini ¥ 7,480
5 SAG.05076 MINI(BM) )77 b—%%¥Un—##"~b Gold Brake caliper support mini @165 gold ¥ 8,800
6 AFN.00286 Nut M 8 metalblock

7 AFN.00047 Undulated Washer 8

8 AFN.00349 M 8x 35 hexagonal head screw

9 FMG.00366 HEROS 7'b—%%¥)n"— Comp GOLD Brake Caliper mini cadet gold ¥ 50,600
10 FMG.05078 MINI Y77 L—%F 12917" 2020- 30 Rear brake disc hub al 30 mini 2020 comp ¥ 16,500
11 SZ0.05077 MINI 7’V—%T'1AJEY ®17 Rear brake disc bush 2020 @17 ¥ 1,595
12 AFN.05075 MINI 91=7'0-4-79%%— ®17 24x0.3 Undulated washer 17-24x0.3 ¥ 330
13 AFN.05194 MINI 7°b—%F"4A9% bk M6x30 Low Socket head screw 6x30 low ¥ 110
14 AFN.06156 Washer 6,5-10x1 inox

15 AFN.00234 VO05/V06 7°V—-%T7'139+9h M6 Nut M 6 metalblock ¥ 110
16 FKO0.05077 MINI 7°b—%7'1RJE°Y ®17 COMP(1pcs)  Rear brake disc bush @17 compl ¥ 2,200
17 SL1.05074 MINI 7’V—%7'1R% D165x12 Rear brake disc mini @165x12 autovent ¥ 31,900
18 FMG.00366Ross HEROS 7'b—%%+)n"— Comp GOLD Brake caliper mini cadet brake red pad go ¥ 50,600
19 AFS.02997 Mini/UP/VOSF 7'L—%n"9b Iron Front brake pad V09/V11 red ¥ 13,310
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REAR BRAKE CALIPER V05/V09/V11 GOLD
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ES COD ITEMS
A FMG.04962 V09/V11 7°b—%%+%Y'— COMP GOLD
B FMN.04962

C CRG.03022

1 Sz0.00184 UP/V04/V05/V09 7°—4"=#" bk M10

2 AFN.02264

3 AFN.00360 U -EVFyb M5/Low

4  SAG.1800D

5 AFN.00186 hyW—79Y4— 10.5x14x2

6 SBN.00369 UP/VO04/V05/V09 +)in'—%+97° M10

7 AFS.03022 VO9/V11 ¥%Yn'—t ARY—Ib 30

8 AFN.00182 UP/VO04/V05/V09 ¥+ =T 4—%-)vy
9 AFS.03023 VO9/V11 YN —E'AbVS AN Y= 30
10 SD1.01801 VO9/V11 Y74+)n'—E°AbY 30

11 SAG.1800S

12 S70.00185 UP/V04/VO5/V09 7' b—%K—A749T497"
13 AFN.00159

14 AFN.01679 VO05/V09 7°L—%n"9F & Wb M5x80

15 AFS.01682 VO05/V08/V09 7' b—¥t—774—-Lt"Y

16 AFS.04916 VO05/V09/V11 JP7'b—%n"y} Black

17 AFS.01745 V05/V09 Y77 b—%n"y} Iron/Red
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ITEMS

Rear brake caliper V09/10/11 black G gold

Rear brake caliper V09/10/11 black
Revision kit rear brake caliper V09
Bleeder M10

Washer 5,3-10x1

Nut M 5 low self-locking

Half Rear Brake Calip. V09/V10 30 Gold
Copper Washer 10,5-14x2

Caliper cap M10 V09/V10

Rear Brake Caliper Seal V09/v11 30
OR Caliper UP/V04/V05/V09

Dust Guard Seal V09 30

Rear Brake Caliper Piston V09 30

Half Rear Brake Calip. V09/V10 30 Gold
Fitting M10 V09/V10

M 8 x 45 Socket Head Screw

M 5x 80 Socket Head Screw

Rear Safety Pin

Rear brake pad V05/09/11 black

Rear brake pad V05-09-11 red

PRICE (F{iA)

¥

® K K K K K K w

K K K K

78,100

660

55

110
330
1,210
220
1,100
3,630

770

220
660
14,960
14,960



CRG PARTS LIST 2025

FRONT BRAKE CALIPER V05/V09 KZ
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ES COD ITEMS ITEMS PRICE (i)
A FMG.4961S V09/V11 7avk7°b—%%%Y)1'— COMP/L GOL Front brake caliper V09/11 black G left bla ¥ 55,000
B FMG.4961D VO9/V11 7AV+7° L—%%+¥YN"— COMP/R GOL Front brake caliper V09/11 black G right bl ¥ 55,000
C FMM.4961S Front brake caliper V09/V11 black |h black
D FMM.4961D Front brake caliper V09/V11 black rh black
E CRG.03260 Revision kit front brake caliper UP/V05/09/11
1 FMO0.00308 7)-8"=74974¥9" Comp Bleeder Fitting Complete ¥ 1,540
2 SZ0.00309 7Y=4=749740%9° ONLY Bleeder M6 UP/V04/V05 ¥ 660
3 $70.00308 ALNAUNTL9T4YY ONLY Bleeder fitting ¥ 880
4  AFN.00186 hy’=79Y4— 10.5x14x2 Copper Washer 10,5-14x2 ¥ 110
5 SAG.0365D UP/VO5F n—7%%YN'—f'T(—/R W/Ear G Half Caliper UP/V05 Front Rh Gold ¥ 17,600
6 AFN.00360 Y-tV Fyh M5/Low Nut M 5 low self-locking ¥ 55
7 AFN.03814 UP/V04/V05/V09 £4Y—&'T4—4-Y»9"  O-ring caliper VO9/V10 ¥ 220
8 AFS.00179 UP/VO4/VO5F/VOSF ¥+ n—t° AbvY—Jk 25.9 Piston Seal UP/V04/V05 Front 25.9 ¥ 1,210
9 SD1.00370 UP/V04/VO5F/VOSF £¢n—E Aby 25.9 V05/V08 Front Brake Caliper Piston 25.9 ¥ 3,630
10 SAG.0365S UP/VO5F n—2%+)°—&'3°¢—/L W/Ear G Half Caliper UP/VO5 Front Lf Gold ¥ 17,600
11 Sz0.00184 UP/V04/V05/V09 77Y—4"—i' bk M10 Bleeder M10 ¥ 660
12 AFN.00368 M 6x 40 Socket Head Screw
13 SL1.00367 7'b—=3n 9N E b 5x55 M 5x55 Holed Socket Screw ¥ 275
14 AFS.00187 UP/VO4/VO5F 7' b—%t-774—L"Y Safety Pin UP/V04/V05 Front ¥ 660
15 AFS.04915 V09/V11 7AVR7 =%y Black Front brake pad V05/09/11 black ¥ 13,310
16 AFS.02997 Mini/UP/VOSF 7'b=%n"y} Iron Front brake pad V09/V11 red ¥ 13,310
17 AFS.05734 Front brake pad Super Soft black ¥ 14,410
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REAR BRAKE CALIPER V08
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ES COD ITEMS ITEMS PRICE (%)
A FMO0.02004 V08 77 L—%*%n’~ Comp Rear Brake Caliper V08 Comp. ¥ 74,800
B CRG.02004 Kit VO8 Rear Brake Caliper Rev.

1 AFN.00159 M 8 x 45 Socket Head Screw

2 AFN.00107 M8x25 hexagonal head screw

3 SAN.2004S V08 N=7%%YIN'—ik'T 4— L/Black Half rear caliper V08 left with fittings ¥ 22,000
4 AFN.00409 Brake Caliper Fitting L

5 AFN.00359 M 5x12 convex head screw

6 AFN.00402 774N =79¥%— 5x9x1 Copper Washer 5-10x1,5 ¥ 55
7 AFN.00047 Undulated Washer 8

8 AFN.00286 Nut M 8 metalblock

9 AFS.01051 VO5/V08 ¥4 —t°AbYY—Ib 31.9 V05/V08 Rear Brake Caliper Seal ¥ 1,210
10 AFS.01681 VO05/V08 $xYn'—t Abv4 AM Y=k 31.9 Dust Guard Seal V05/V08 31.9 ¥ 1,100
11 SD1.02006 V08 Y7F¥Yn—t"AbY V08 Rear Brake Caliper Piston ¥ 3,630
12 SAN.2004D V08 Nn=7%+YN'—ik"7'1— R/Black Half rear caliper V08 no fittings ¥ 22,000
13 SBN.02014 VO9/VO8 7’ L—nyNY4—VAT YUY Brake Pad Spring V08 Rear ¥ 880
14 SBN.00413 VO9/V08 Y77 b—%N 'y ) a—vik Whh5— Rear Brake Pad Spacer V08/V99 ¥ 275
15 AFN.00105 NyFYa—Uk W9 e— 6.5x12x1.5 Washer 6,5-12x1,5 ¥ 55
16 AFN.00137 NYNY4=VK b M6x35 M 6 x 35 Socket Head Screw ¥ 110
17 AFS.01682 V05/V08/V09 7' V—4t—771-t" Rear Safety Pin ¥ 660
18 AFS.02000 V08 Y77 b—%nyh V08 Rear Brake Pad ¥ 13,310
19 SBN.01931 V08 7’ L—¥1nyb YA Brake Pad Spacer V08 Rear ¥ 660
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CRG PARTS LIST 2025

BRAKE CALIPER D24 GOLD
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ES COD ITEMS ITEMS PRICE (Fi:d)
A FMG.03259 V10/Mini 7'b—%%+)n"— Comp GOLD Front Brake Caliper D24 mini Comp gold ¥ 70,400
B FMO0.03259 V10/Mini 72’b=%%¥Yn’— Comp Front brake caliper @24 mini black comple ¥ 70,400
C CRG.03259 Revision kit mini brake caliper

1 AFS.00187 UP/VO4/VO5F 7' b—%t-774—L"Y Safety Pin UP/V04/V05 Front ¥ 660
2 AFN.02153 M 8x 35 Socket Head Screw

3 AFS.00181 VO04/V06 7' V=319 7' AydE"Y U Brake Pad Block Pin V06 ¥ 990
4 SBN.00369 UP/V04/V05/V09 $+)"—%4y7° M10 Caliper cap M10 V09/V10 ¥ 330
5 AFN.00186 By =7yYe— 10.5x14x2 Copper Washer 10,5-14x2 ¥ 110
6 SAG.03258 Half brake caliper BK-10 24 right-left gold

7 Sz0.00184 UP/V04/V05/V09 7°—4"—k" )bk M10 Bleeder M10 ¥ 660
8 AFS.03166 V10 ¥+ -t AbvY—Ib 24 Front Piston Seal V10 24 Front ¥ 1,210
9 SD1.03260 V10 $4YN—E' A}y 24 Brake Piston V10 24 Front ¥ 3,630
10 AFN.03814 UP/V04/VO5/V09 #+)N'=iK'T4—F-1J¥9"  O-ring caliper VO9/V10 ¥ 220
11 SAG.03259 Half brake caliper V10 24 rear rh/If

12 S70.00185 UP/V04/VO5/V09 7' b—4%H—A749T40Y Fitting M10 V0O9/V10 ¥ 770
13 AFS.00306 V04/V06/V10 707 b=%n"yb STD Front Brake Pad V04/V06 STD ¥ 12,210
14 AFS.02997 Mini/UP/VOSF 7'L—%n"9b Iron Front brake pad V09/V11 red ¥ 13,310
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ABA MASTER CYLINDER V13

ES COD ITEMS ITEMS PRICE (Fiid)
A FMO0.05362 ABA YA4—YYv4'—- Comp ABA master cylinder complete ¥ 71,500
B FMO0.05961 ABA T24-YYv%' = KZ Comp W ABA master cylinder complete KZ ¥ 154,000
1 SAN.05362 ABA TR4=u8 =T 41— Master cylinder body ABA ¥ 40,700
2 AFN.0049D Fyb M8 Nut M8 ¥ 55
3 AFS.5702D Eng-n Uniball right steering without nut ¥ 1,650
4 AFS.00194 UP/V04/VO5 YR3-Y)u8'—E"AbuYy—I 22 Master cylinder rubber V09/10 ¥ 605
5 SDN.05784 ABA TR4-YU08-E ALY Brake pump piston ABA ¥ 4,950
6 A98.1610000  ABA YA4-YUU4'—t AbUTyYr— D12x18x0.E Spring shim ABA master cyl. ¥ 330
7 SL1.05783 ABA TA4—YYv4' =44y Tie rod Brake master cylinder ABA ¥ 6,050
8 SZ0.05740 ABA TR9-Y)U% =274 2mm Spring brake master cylinder ABA 2mm ¥ 2,530
9 AFN.06057 ABA YRE=NU8"-A7 X497 )0’ ABA master cyl. lower cap O-ring ¥ 990
10 SL1.0536305  ABA VA4—=YYu4'=70vb%4vy7 Master cylinder front cap ¥ 10,670
11 AFN.05994 ABA FR4=YUVE =Ty —%x9 7 =)0y ABA master cyl. upper cap O-ring ¥ 990
12 AFN.05872 ABA TR4-YU4 =499 )0y ABA master cylinder quad ring ¥ 2,200
13 AFS.05892 ABA F1Iy—b ABA oil seal u-cap ¥ 1,100
14 AFN.05879 ABA 4yF—AN—H— D17 Internal Seeger JV @17 ¥ 1,100
15 AFS.06063 ABA §'7° VT Hvavd Ayl ABA dust seal double action ¥ 1,650
16 Sz0.05810 ABA #-774t"Y Four leaf clover safety pin ¥ 2,420
17 SCO0.05805 ABA t—77475 74— M8/M6 Safety adapter M8-M6 ¥ 6,050
18 AFN.05778 ABA IJANYAVAUHE AN Y=l ABA expansion tank oil seal ¥ 550
19 SDN.05779 ABA THANYYAVEVIE Ay Expansion tank piston ¥ 2,310
20 S$Z70.05800 ABA 1YAVEY4-R7) Y Compensator spring ¥ 2,200
21 AFN.05837 ABA IH9AN VYAV ITY v RS—F-)0Y° ABA compensator screw O-ring ¥ 110
22 SL1.05780 ABA IHANVYIVAVITY % AG— Expansion tank adjuster ¥ 5,280
23 SL1.05781 ABA IHANVYavxyy7 Compensator cap ¥ 8,140
24 AFN.02148 $497°A9Ya— M4x10 M4x10 socket head screw ¥ 132
25 SAN.00212 UP/V04/V05 IA3—405hn - Brake master cylinder cover V09/10 black ¥ 2,090
26 AFS.00204 UP/VO4/VO5 YA4—44 0" Alrybvy7” Diaphram pump cap ¥ 935
27 AFS.00205 UP/VO04/V05 RA4—429 B'Rfryb V09/10 master cylinder gasket ¥ 1,100
28 FMO0.05363 ABA YA4=v %497 V=N KIT Master cylinder cap ¥ 17,600
29 FMO0.05784 ABA YA4-YYY8'—-E°AbUY—I KIT Master cylinder piston ¥ 5,500

AERmO - R FEKERTHHENHYET 33
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MASTER CYLINDER V05/V09/V10/V11
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ES COD ITEMS ITEMS PRICE (i)
A FMG.00192 V09/V10 ?A4-YYY4%'— Comp GOLD Rear master cylinder V09/10 gold compl. k ¥ 38,500
B FMG.00329 V05 YA4YY4 — KZ Comp WA334%'— GO Double master cylinder UP/V04 + equal. K ¥ 89,100
C FMO0.00192 Rear master cylinder V09/10 compl. KZ FS4 mini
D FMO0.00329 Double master cylinder UP/V04 + equal. KZ
E CRG.00192 Sub. Kit Master Cylinder Comp.
1 AFS.00199 VO5/V09 YRI=)U8' =4 ZbAn'~ Dust Cover for Brake Pump ¥ 1,760
2 SBN.00200 VO05/V08 YA4—-Yv4" =" 16mm Master Cylinder Pin 16mm ¥ 330
SBN.00214 VO5/V08 RR9—Y U4 —t"»/17.5mm Divider Pin 17,5mm ¥ 330
3 AFN.00201 TRI=Y U4 = AT Y9hEY Master Cylinder Split Pin ¥ 110
4 S70.05147 YARI=) 08 =bn' = SP.6 V2 Rear master cylinder lever SP.6 ¥ 4,290
5 AFS.0497404  YA3-Y)U4=7"yyamy} SP.6 Toe Brakes Pump ¥ 1,760
AFS.04975 V=379 47 Double fork sp. 5/6 ¥ 2,530
6 AFS.00194 UP/VO4/VO5 IA4—YYo4'—E°AUY—IL 22 Master cylinder rubber V09/10 ¥ 605
7 SAN.00210 UP/V04/V05 TA4—YYv4'—E" Ay Master Cyl.Piston UP/V04/V05 ¥ 2,310
8 AFN.00195 YAI-E" APV AN == 14%x20%0.5 Master Cylin.Spacer 14-20x0,5 ¥ 220
9 SL1.00208 UP/V04/VO5 IR9—YNu4"—27)u5 %+497°  Master Cyl.Spring Cap UP/V04/V05 ¥ 1,100
10 S70.00193 UP/VO4/V05 IA4—YYv4' =27 05" Master Cyl.Spring UP/V04/V05 ¥ 880
11 SBN.00202 V05/V08 YA4—Y)U4"—t"Y 35.5mm Master Cylinder Pin 35,5mm ¥ 330
12 AFN.00106 Nut M6 low self-locking
13 AFN.00105 NYNYE=VE WhI9Ye— 6.5x12x1.5 Washer 6,5-12x1,5 ¥ 55
14 AFS.00205 UP/VO4/VO5 IA4—44 h*Alryb V09/10 master cylinder gasket ¥ 1,100
15 AFS.00204 UP/V04/V05 RA9-429 " Afrybx4y7° Diaphram pump cap ¥ 935
16 SAN.00212 UP/V04/VO5 3R3—4v9hn— Brake master cylinder cover V09/10 black ¥ 2,090
17 AFN.02148 $497°A9Y2— M4x10 M4x10 socket head screw ¥ 132
18 SAG.00192 V09/V10 IA4-) 4" —k"F 14— GOLD Master Cylinder V09/V10 Body Gold ¥ 26,950
19 AFN.00186 hy =794~ 10.5x14x2 Copper Washer 10,5-14x2 ¥ 110
20 S$70.00185 UP/V04/V05/V09 7' b—%K—27197499" Fitting M10 V09/V10 ¥ 770
21 AFN.00368 M 6x 40 Socket Head Screw
22 AFS.00981 AFv7’t’y D8 Elastic Pin D8 ¥ 330
23 AFN.02262 UP/VO04/V05 TA4—t APV A M =i LB M 4x 6 Convex Head Screw ¥ 132
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CRG PARTS LIST 2025

BRAKE EQUALIZER

ES COD ITEMS ITEMS PRICE (%)
A FM0.05027 #Yvav7b—%4354%— KZ Comp Brake equalizer KZ assy with positioner ¥ 14,850
B FMO0.00330 Brake equalizer KZ complete
1 AFS.00216 7'V—%74-9 STD Simple Fork Standard ¥ 1,210
2 AFN.00105 NyNYE=vE WhIyYe— 6.5x12x1.5 Washer 6,5-12x1,5 ¥ 55
3 AFN.00106 Nut M6 low self-locking

4A SZ70.05027 PRI=NUE =KV YavT Y 2 AN - KZ Master cylinder KZ equal. with positions ¥ 3,080
4B SBN.00334 VRI=NUE =TV %AbTV—b KZ Master cylinder KZ equal. ¥ 1,540
5 SBN.00214 V05/V08 IA4—Y) 4" —E"Y/17.5mm Divider Pin 17,5mm ¥ 330
6 AFN.00201 TRV U4 = AT U9hEY Master Cylinder Split Pin ¥ 110
7 SBN.00335 IRV =TV R AN 9 KZ Master Cylinder Div.KZ Reg.Pivot ¥ 1,540
8 AFS.04975 A VISV E Wi Double fork sp. 5/6 ¥ 2,530
9 AFN.00331 Undulated Washer 6

10 AFN.05030 M 6x60 socket head screw

11A SAG.05028 K'Y av7b—-243349 =TV 2 AN T Divider register pommel with positions ¥ 2,310

11B SAN.00333 Divider register pommel black
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CRG PARTS LIST 2025

BRAKE RODS

ES COD

FK0.00918
FK0.00223
FK0.00809
FK0.05267
SBN.01566
SBN.00565
SBN.00566
SBN.01518
SBN.00933
SBN.00704
SBN.00744
SBN.03936
SBN.00931
SBN.00223
SBN.00888
SBN.00918
SBN.00932
SBN.00801
SBN.00802
SBN.01358
SBN.00804
AFS.00805
AFS.00807
AFS.00808
AFS.00745
AFS.00227
AFS.00809
AFS.05267
AFS.06192
AFS.00810
AFS.00811
AFS.00812
AFS.00216
AFS.01190
AFS.00224
AFN.00093
AFN.00234
AFN.02861
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ITEMS

7°L-%ayk Black 240mm
7°L-%ayk Black 270mm
7°L-%ayk Black 280mm
7°L—-%ayk Black 300mm
7°L-%ayk Black 320mm
7°L-%ayk Black 330mm
7°L-%ayk Black 380mm
7°L—-%ayk Black 390mm
7°L-%ayk Black 400mm
7°L—-%ayk Black 420mm
7°L-%ayk Black 430mm
7°L—-%ayk Black 450mm
7°L-%ayk Black 460mm
7°L—-%ayk Black 480mm
7°L-%ayk Black 490mm
7°L—-%ayk Black 520mm
7°L-%ayk Black 550mm
£-774=f=7")b 250mm
£=774=5=7"Ih 290mm
£-774-5-7")b 330mm
t=774=f-7") 3900mm
€-774—5=7"Ib 415mm
t=774=h-7") 440mm
€-774—5—7"Ib 460mm
t=774=h-7") 480mm
€-774—5—7"Ib 485mm
t=774=h-7") 520mm
€-774—5-7"Ib 540mm
7°V-%74-9 STD
7'b—%71+—% Short

7'V=%724-9 E'v9y7° STD

7'b-*0yk+yb M6

VO05/V06 7°b-%7'1A9+9+ M6
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ITEMS

Draw Pin cm.45 KF Complete

Brake rod assy cm.42 KZ

Safety Cable cm.44 KF Complete

Safety cable assy cm.46 KZ

Draw Pin cm.24 Black
Draw Pin cm.27 Black
Draw Pin cm.28 Black
Draw Pin cm.30 Black
Draw Pin cm.32 Black
Draw Pin cm.33 Black
Draw Pin cm.38 Black
Draw Pin cm.39 Black
Draw Pin cm.40 Black
Draw Pin cm.42 Black
Draw Pin cm.43 Black
Draw Pin cm.45 Black
Draw Pin cm.46 Black
Draw Pin cm.48 Black
Draw Pin cm.49 Black
Draw Pin cm.52 Black
Draw Pin cm.55 Black
Safety Cable Cm.25
Safety Cable Cm.29
Safety Cable Cm.33
Safety Cable Cm.39
Safety Cable Cm.41,5
Safety Cable Cm.44
Safety cable cm.46 KZ
Safety cable cm.48
Safety Cable Cm.48,5
Safety Cable Cm.52
Safety Cable Cm.54
Simple Fork Standard
Short Fork Simple
Clift Std

Nut M 6

Nut M 6 metalblock

M6x18 convex head screw

PRICE (F{iA)

5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
5,280
1,870
1,870
1,870
1,870
1,870
1,870
1,870
1,870
1,870
1,870
1,870
1,210
1,210
550
55
110
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CRG PARTS LIST 2025

TRACK RODS

ES COD ITEMS ITEMS PRICE (%)
2 FAN.01808 440yF/IA%43°y 165mm Black Hexagonal Track Rod Cm.16,5 ¥ 5,720
2 FAN.00718 4409k /A%43°Y 190mm Black Hexagonal Track Rod Cm.19 ¥ 5,720
2 FAN.00717 440yF/IA%43°Y 200mm Black Hexagonal Track Rod Cm.20 ¥ 5,720
2 FAN.01441 4409k /A%43° 210mm Black Hexagonal Track Rod Cm.21 ¥ 5,720
2 FAN.00995 44nyp/A%¥3°y 220mm Black Hexagonal Track Rod Cm.22 ¥ 5,720
2 FAN.00546 4409k /A%43°y 230mm Black Hexagonal Track Rod Cm.23 ¥ 5,720
2 FAN.00813 44nyp/A%#3°Y 240mm Black Hexagonal Track Rod Cm.24 ¥ 5,720
2 FAN.00814 44098 IA%¥3°Y 250mm Black Hexagonal Track Rod Cm.25 ¥ 5,720
2 FAN.00822 44nyh/A%$3’Y 260mm Black Hexagonal Track Rod Cm.26 ¥ 5,720
2 FAN.00815 4409k /A%43°Y 265mm Black Hexagonal Track Rod Cm.26,5 ¥ 5,720
2 FAN.00612 44nyp/A%#3°Y 270mm Black Hexagonal Track Rod Cm.27 ¥ 5,720
2 FAN.00816 4409k /A%43° 275mm Black Hexagonal Track Rod Cm.27,5 ¥ 5,720
2 FAN.00045 44nyh/A%$3’y 280mm Black Hexagonal Track Rod Cm.28 ¥ 5,720
2 FAN.02027 44098 IA%¥3°Y 285mm Black Hexagonal Track Rod Cm.28,5 ¥ 5,720
2 FAN.02028 440yh/A%$3’Y 330mm Black Hexagonal Track Rod Cm.33 ¥ 5,720
3 AFS.0047D Yook Ak -MR Ball Joint Rh
4  AFS.0047S a4y £ AR -/ Ball Joint Lf

44yt 9k M8 (RIL) v 44
5 FBN.00252 44AyFN AN —%— 8.5x16x5 Spacer 8,5-14x 5 Track Rod ¥ 440
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CRG PARTS LIST 2025

STUB AXLE 10*25 CASTER NEW

ES COD

A FKO0.02352
FK0.01608
FK0.02353
AFS.04659
AFN.02389
AFS.02352
AFN.02390
AFS.02353
FZ0.02450
FZ0.01602
AFN.01637
AFN.00657
AFN.02393
FZ0.01769
FZ0.01719
FZ0.01607
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ITEMS ITEMS

SNIPER 734 *Y+7PY %Ak KZ Comp
SNIPER 774 #Yb7Y %Ak DD Comp
SNIPER 734 #Yb7YA7A UP/SIDE
$Y%°E’Y 10x111 SNIPER (BLK)
#5#° k M4x10 SNIPER

774 UhA=27°b—b SNIPER

41E2Y" M5x10 SNIPER

T4 7Y 2 Ab7°V—b SNIPER
¥U9°E'V7'yvvy D10 SNIPER

734 #Yr7Y v Ak D10/1H SNIPER
¥ E'YI9¥r— 10.5x20x2

ay4+9h M10/Low

F4ryAys+yk M1O/HIGH
F9HNTY AR 4N D10/3mm
F9INTY % APAA—H— D10/6mm
FIMTY % AN 4N D10/6mm
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Sniper caster system new complete KZ
Sniper caster system new complete DD
Sniper Caster System New UP-Side
Stub axle bolt 10x111 new

M 4x 10 Countersunk Head Screw
Caster Plate Support A

Grub M 5x 10 Double Caster

Caster High Plate B

Bushing Half Caster

Spherical Fixed Cam

Washer 10,5-20x2

Nut M10 low self-locking

Nut M10 high self-locking

Stub Axle Spacer 10-28x3 Plaine

Stub axle space 10-28x6 conical

Stub axle space 10-28x6 plain

PRICE (Fii)
¥ 26,400
¥ 26,400
¥ 16,940
¥ 2,530
¥ 132
¥ 4,400
¥ 176
¥ 2,090
¥ 1,430
¥ 2,640
¥ 110
¥ 110
¥ 110
¥ 1,100
¥ 1,100
¥ 1,100



CRG PARTS LIST 2025

STUB AXLE MINI CASTER NEW

ES COD

© 0O ~NOoO U~ WNPE D>

o =
= o

FK0.01017
FBN.02391
AFN.02408
AFS.02352
AFN.02390
AFS.02353
FZ0.02666
FZ0.03152
Fz0.03147
S70.03559
AFN.00108
AFN.00128

A
fl |
1 1
2 3 P 5 2 3 D I
Q. O,
4 4 =
¥ 4 C) ¥ 4 @
6 g 6 o
76’\._’9 79‘.(“
: ¢ : ¢
I - & -
S g S gy
o
6 6 s
10 : 10 _’-‘/
1" - " -
ITEMS ITEMS

SNIPER Mini 754*vMAT4A Comp (R/L)
%Y9°t’y 8x110 SNIPER

#58 Wh M4x 8 SNIPER

774 *UhA=27°b—b SNIPER

41E2Y" M5x10 SNIPER

T4 7Y 2 Ab7V—b SNIPER

£V’ E'v7'yYvy” D8 Mini SNIPER
F9HNTY AR 4V D8/3mm Mini
F9INTY 2 APAA —H— D8/6mm Mini
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Sniper Caster System Mini D 8 Comp
Stub Axle Bolt Mini 8x110 Black
M 4x 8 Countersunk Head Screw
Caster Plate Support A

Grub M 5x 10 Double Caster
Caster High Plate B

Bushing Half Caster

Stub Axle Spacer 8-28x3 Plane
Stub Axle Spacer 8-28x6 Con.
Fixed carter mini kart

Washer 8,5-18x2

Nut M8 high self-locking

PRICE (F{iA)

¥
¥
¥
¥
¥
¥
¥
¥
¥
¥

¥

26,400
1,870
132
4,400
176
2,090
1,430
1,100
1,100
2,640

66



CRG PARTS LIST 2025

STUB AXLE 8-17

ES COD

FZ0.01603
FBN.01197
FBN.00176
FBN.02391
FBN.00064
SBN.00089
SL1.00056
SL1.01043
FAN.00068
FAN.00066
AFN.00055
AFN.00278
FZ0.02666
AFS.02353
AFS.02352
FZ0.03152
FZ0.03147
S70.03559
AFN.00108
AFN.00128
AFN.01564
AFN.00058

© 00 ~NO U WN P

NNNR R R RRRRRR R
Nk, O©®wNOoOUWuhMwRNLEO

ITEMS
F9INTFA ATV %R D10/SH
25"ty Puffo 8x75

%9’y Mini 8x85 Black

%Y9°t’y 8x110 SNIPER
F9HNTY 2 AMIYYr— 8.5x18x4
Y9t vh3— 7mm

£U9° ' vh3— 12mm STD

V9 vh7— 8x26 MINI

k4= H3— D17/4mm Black
k{—IH7— D17/8mm Black
FYILNTYYY 60822

774 0bR9Y2— M4x6

£V’ E'v7'yYvy” D8 Mini SNIPER
T4 7Y 2 Ab7°V—b SNIPER

734 Vb =27°b—b SNIPER
F9HNTY AR 4V D8/3mm Mini
F9INTY 2 APAA—H— D8/6mm Mini

F99hFybI9e— 15x29.5x2.5
T99+9k M14
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12 ' 12
e ® 13 =
‘_ ._- 1B
11 5
17 &
16 "
Completo 1 o
Complete e
—
. 10 ="
N == %
2 2 .‘ ' 2 | \ " -
18
13
19
20
ITEMS

8 Hole Spherical Cam

Stub Axle Bolt 8x 75 Black
Stub Axle Bolt 8x 85 Black
Stub Axle Bolt Mini 8x110 Black
Spacer 8,5-18x 4 Stub Axle
Stub Axle Int.Spacer 8x7 Black
Stub Axle Int.Spacer 8x12
Stub Axle Int.Spacer 8x26 Mini
Stub Axle Spacer 4mm Black
Stub Axle Spacer 8mm Black
608 Bearing For Spindle

M 4x 6 Socket Head Screw
Bushing Half Caster

Caster High Plate B

Caster Plate Support A

Stub Axle Spacer 8-28x3 Plane
Stub Axle Spacer 8-28x6 Con.
Fixed caster mini kart

Washer 8,5-18x2

Nut M8 high self-locking
Washer 15-30x2,5

Nut M14x 1,5 Self-locking

PRICE (F{iA)

KKK KKK KKK KK KKK KKK K

KK K

3,850
1,870
1,870
1,870
440
440
440
440
715
1,045
440
99
1,430
2,090
4,400
1,100
1,100
2,640

66
165
231



CRG PARTS LIST 2025

STUB AXLE 10*25

ES COD

AFS.04659
AFN.02389
FZ0.02450
AFS.02353
AFS.02352
FZ0.01769
FZ0.01607
FZ0.05150
Fz0.01770
AFN.00959
SBN.01605
FZ0.01602
AFN.01637
AFN.02393
FAN.01739
FAN.01738
AFN.01564
AFN.00058

© 00O ~N~NOO O~ WNPRE

el o =
o Ulh WNPRER O

ITEMS
¥Y%°F’Y 10x111 SNIPER (BLK)
#3§ Lk M4x10 SNIPER
¥U9°E'V7'yvvy” D10 SNIPER

T4 7Y 2 Ab7V—b SNIPER
734 *UhA"=27°b—b SNIPER
FINTY AN /M D10/3mm
F9INTY v AN 4} D10/6mm
F9INTY R APAA —H— D10/6.35mm
F9INTY v APAN =% — D10/3mm
F9HATYYY" 60002Z D10

¥ E'vh3- D10

734 #Yr7Y v Ak D10/1H SNIPER
¥ E'YI9¥r— 10.5x20x2
+4rvRYyFyk M10/HIGH

k4 Vh3— D25/8mm Black

K4 Wh5— D25/4mm Black
F9H0F9bIyse— 15%29.5x2.5

T Tk M14
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ITEMS

Stub axle bolt 10x111 new

M 4x 10 Countersunk Head Screw
Bushing Half Caster

Caster High Plate B

Caster Plate Support A

Stub Axle Spacer 10-28x3 Plaine
Stub axle space 10-28x6 plain
Stub axle space 10-28x6,35 conical
Stub Axle Spacer 10-28x3 Conical
Bearing 6000 Stub Axle Bolt

Stub Axle Internal Spacer 10x24
Spherical Fixed Cam

Washer 10,5-20x2

Nut M10 high self-locking

Stub Axle Spacer 25 8mm Black
Stub Axle Spacer 25 4mm Black
Washer 15-30x2,5

Nut M14x 1,5 Self-locking

PRICE

KKK KKK KKK KKK KKK KKK

(Bid)
2,530
132
1,430
2,090
4,400
1,100
1,100
1,100
1,100
660
440
2,640
110
110
1,155
935
165
231



CRG PARTS LIST 2025

STUB AXLES

ES COD ITEMS ITEMS PRICE (F#)
1 FMO0.0719D Stub axle miniclass rh complete

1 FMO0.0719S Stub axle miniclass |h complete

2 FM0.2008D Stub axle V08 8-17 rh complete

2 FMO0.2008S Stub axle V08 8-17 |h complete

3 FMO0.1337D +99) HERO 4H R/Comp Stub Axle Mini comp Rh HERO ¥ 25,520
3 FMO0.1337S +949) HERO 4H L/Comp Stub Axle Mini comp Lf HERO ¥ 25,520
4  FMO0.2870D +9%) DD RX 1H R/Comp B 10.25 Stub Axle DD RX 10-25 Rh Comp.B 10.25 ¥ 29,150
4  FMO0.2870S +94) DD RX 1H L/Comp B 10.25 Stub Axle DD RX 10-25 Lf Comp.B 10.25 ¥ 29,150
5 FMO0.2866D +9%) DD D25 4H R/Comp D 11 Stub axle DD 10-25 rh 4H complete D ¥ 29,150
5 FMO0.2866S +94) DD D25 4H L/Comp D 11 Stub axle DD 10-25 If 4H complete D ¥ 29,150
5 FMO0.1754D ¥4 DD D25 4H R/Comp B 10.25 Stub Axle CRG KF 10-25 Rh Comp.B ¥ 29,150
5 FMO0.1754S +94) DD D25 4H L/Comp B 10.25 Stub Axle CRG KF 10-25 Lf Comp.B ¥ 29,150
5 FMO0.2000D Stub axle DD 10-25 rh 3H complete C CADET

5 FMO0.2000S Stub axle DD 10-25 If 3H complete C CADET

6 FMO0.5124D +949) DD RX2 2H R/Comp B 10.25 Stub axle CRG KF 10-25 RH RX2 B ¥ 29,150
6 FM0.5124S +94) DD RX2 2H L/Comp B 10.25 Stub axle CRG KF 10-25 LF RX2 B ¥ 29,150
6 FMO0.5125D Stub axle CRG KF 10-25 RH RX2 D

6 FMO0.5125S Stub axle CRG KF 10-25 LF RX2 D
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CRG PARTS LIST 2025

STUB AXLES

4

&

: ¥ : § 2 3

ES COD ITEMS ITEMS PRICE (F#iA)
1 FMO0.5130D Stub axle CRG KZ V11 10-25 RH RX2 B

1 FMO0.5130S Stub axle CRG KZ V11 10-25 LF RX2 B

1 FMO0.5131D Stub axle CRG KZ V11 10-25 RH RX2 D ¥ 30,030
1 FMO0.5131S Stub axle CRG KZ V11 10-25 LF RX2 D ¥ 30,030
2 FMO0.2868D +99) V09 KZ RX 1H R/Comp D 11 Stub Axle KZ RX 10-25 Rh Comp.D 11.0 ¥ 30,030
2 FMO0.2868S +99) V09 KZ RX 1H L/Comp D 11 Stub Axle KZ RX 10-25 Lf Comp.D 11.0 ¥ 30,030
2 FMO0.3515D Stub axle V09 KZ RX 10-25 rh complete B

2 FMO0.3515S Stub axle V09 KZ RX 10-25 If complete B

3 FMO0.2865D +94) VO5 KZ D25 3H R/Comp Stub Axle CRG KZ 10-25 Rh Comp.D ¥ 30,030
3 FMO0.2865S +99) V05 KZ D25 3H L/Comp Stub Axle CRG KZ 10-25 Lf Comp.D ¥ 30,030
4  FMO0.4268D F99) V11 KZ RX 1H R/Comp Stub Axle KZ V11 10-25 Rh RX Comp ¥ 30,030
4  FMO0.4268S F991 V11 KZ RX 1H L/Comp Stub Axle KZ V11 10-25 Lf RX Comp ¥ 30,030
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CRG PARTS LIST 2025

RIMS
16
12

ES COD ITEMS ITEMS PRICE (F#)
1 FKO0.04624 Aluminum wet rims set H130-H180
2 FKO0.01201 Aluminum rims set H110 - H140
3 FMO0.00455 Al. Rear Rim H110 Mini Complete
4 FMO0.01186 J7#H4—-I AL H140 Al. Rear Rim H140 Mini Complete ¥ 16,060
5 FMO0.04572 78Ybk4—l AL H132 Al front rim H132 + screws CRG compl ¥ 17,820
6 FMO0.04573 )7H4—Ib AL H180 Al. rear rim H180 + screws CRG compl. ¥ 18,150
7 FKO0.05426 K =ltyk MAG H132-H212 R2 MG rims set H132-H212 R2.0 CRG ¥ 82,280
8 FMO0.05196 70Ybik4—Il MAG H132 R2 MG front rim H132 R2.0 CRG compl STD ¥ 18,700
9 FMO0.05197 74—k MAG H212 R2 MG rear rim H212 R2.0 CRG compl STD ¥ 22,440
10 FKO0.05442 K{=ltyk MAG H120-H145 R2 MINI MG rims set H120-H150 R2.0 CRG mini ¥ 77,440
11 FMO0.05289 7AvkR{=I MAG H120 R2 MG front rim H120 R2.0 CRG compl. mini ! ¥ 18,590
12 FMO0.05290 J7H4—0 MAG H145 R2 MG rear rim H150 R2.0 CRG compl. mini S ¥ 20,130
13 CRG.00173 M 5x12 wheel screw assay + or ¥ 660

AFS.00173 E—bAby— M 5x 12 Wheel Screw ¥ 506

AFN.00172 E—bARyN— F-N0Y° O-Ring for Wheels ¥ 154
14 AFS.02649 F1-7' VAN Tubless Valve ¥ 330
15 AFN.00008 K{=MATVUY 600322 Bearing 6003 Front Hub ¥ 660
16 FMO0.00857 Rear MG H180 rim CRG black matte comp ¥ 21,780
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CRG PARTS LIST 2025

FRONT WHEEL HUBS

ES COD ITEMS ITEMS PRICE (F#)

1 FMN.00840 Front hub DD 17 short complete

2 FMG.00840 7aYkk{—In7" 100 D17 Short GOLD Front hub OKJ 17 short gold complete ¥ 14,300

3 FMN.05666 Front hub KZ 40x80 R2.0 al. black compl

4 FMG.05666 7RAVME4—IN7" KZ D40X80 R2 Front hub KZ 40x80 R2.0 alu. gold compl. ¥ 26,400

5 AFS.05688 Front hub KZ 40x96 R2.0 magn.

6 FMN.05664 Front hub Kf 25x80 R2.0 alu. black compl.

7 FMG.05664 Front hub Kf 25x80 R2.0 alu. gold compl.

8 AFS.05685 MAG 7RV {—IN7" 25x82 R2 Front hub OK 25x82 R2.0 magn ¥ 28,050

9 AFS.05686 MAG 70vhR{—bn7" 25x93 R2 Front hub OK 25x93 R2.0 magn ¥ 28,050

10 FMG.05452 Alu front hub 17 med double bearing com| ¥ 14,300

11 AFS.05687 MAG 70Y+R{—n7" KZ DA0X80 R2 Magnesium front hub KZ 40x80 R2.0 MG ¥ 28,050

12 AFN.00008 F-MATYUH" 600322 Bearing 6003 Front Hub ¥ 660
FAVEAT ATYYY 69052Z D25 Bearing front hub @25 ¥ 1,320
7AVMNTATY VY 6805ZZ D25 Bearing 6805 Front Wheel Hub @25 ¥ 1,320

13 AFS.00126 KA=nT R4y K IV M8 Prisoner M8 ¥ 330

14 AFN.05230 High flanged self-locking M8 nut
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CRG PARTS LIST 2025

REAR WHEEL HUBS BLACK

1 '_‘vn‘, ']

gy
“

ES COD ITEMS ITEMS PRICE (F#iA)
1 FMN.00568 PH4—Ikn7" 25x40 Black Rear Wheel Hub 25x 40 Black Comp. ¥ 12,320
2 FMN.00851 N7HR4—In7" 25x75 Black Rear Wheel Hub 25x 75 Black Comp. ¥ 12,980
3 FMN.00930 J7k4—1n7" 30x35 Black Rear Wheel Hub 30x 40 Black Comp. ¥ 12,320
4 FMN.00850 N7H4—In7" 30x40 Black Rear Wheel Hub 30x 40 Black Comp. ¥ 12,320
5 FMN.00735 YPH4—In7" 30x75 Black Rear Wheel Hub 30x 75 Black Comp. ¥ 12,980
6 FMN.04160 Rear Wheel Hub 40x125 Black 2screw Cor ¥ 16,940
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CRG PARTS LIST 2025

REAR WHEEL HUBS MG

s

-,

o)

ES COD ITEMS ITEMS PRICE (i)
1 FMG.00851 Y7h4—In7" 25x75 GOLD Al. Rear Wheel Hub 25x 75 Gold Comp. ¥ 12,980
2 FMG.00930 N7H4-Ibn7" 30x35 GOLD Al. Rear Wheel Hub 30x 35 Gold Comp. ¥ 12,320
3 FMG.00850 7HR4—=bnn7" 30x40 GOLD Al. Rear Wheel Hub 30x 40 Gold Comp. ¥ 12,320
4 FMG.06194 Al. Rear Wheel Hub 40x 105 R-Line
5 FMG.05539 Magnesium rear hub 50x85 R2.0 alu gold compl.

6 AFS.05689 MAG J7H4—-Ibn7’ 50x95 R2 Magnesium rear hub 50x95 R 2.0 ¥ 28,050
7 FMG.05540 Magnesium rear hub 50x95 R2.0 alu gold compl

8 AFS.05690 MAG Y7h4—bnn7’ 50x105 R-LINE/2H Magnesium rear hub 50x105 R2.0 2 screw. ¥ 31,900
9 FMG.05541 Mag. rear hub 50x105 R2.0 alu flang gold compl. 2 scr.

10 AFS.03696 MAG J7#4—In7" 50x115 R-LINE Magn. Rear Hub 50x 115 R-Line ¥ 29,040
11 AFS.03477 MAG J7#k4—bn7" 50x120 R-LINE Magn. Rear Hub 50x 120 R-Line ¥ 29,480
12 AFS.04155 MAG YF7h4—Ibn7’ 50x120 2S R-LINE Magn. Rear Hub 50x 120 R-Line 2 Screws ¥ 36,520
13 FMG.02659 DWT Y7Kq4—In7" Mag 50x116 3screw MG Rear Hub 50X116 3 Screws ¥ 42,240
14 AFS.00126 FA=nT 299K Wk M8 Prisoner M8 ¥ 330
15 AFN.05230 High flanged self-locking M8 nut
16 AFN.02640 1€2Y" M6X16 Grub screw M6x16 std ¥ 770
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CRG PARTS LIST 2025

SPROCKET HUBS

ES COD ITEMS ITEMS PRICE (F#)
1 FMN.00569 A7°0frypn7" D25 Black Ring Carrier Puffo 25 ¥ 17,600
2 FMG.G0569 A7°Rybn7” D25 GOLD Ring Carrier 25 Gold ¥ 17,600
3 FMG.G0736 A7°0fypn7" D30 GOLD Ring Carrier 30 Gold Complete ¥ 17,600
4 FMN.00445 A7°'Bryin7" D40 Black Ring Carrier DD 40 Complete ¥ 17,600
5 FMG.04998 Sprocket carrier 50 R-Line econom. comp ¥ 18,700
6 FMN.04998 Sprocket carrier 50 R-Line econom. comp ¥ 18,700
7 AFS.03415 MAG W A7°Bryhn7" D50 R-LINE Ring Carrier 50 R-Line MG ¥ 22,000
8 AFN.02154 M 6x 35 Socket Head Screw 12.9
9 AFN.06156 Washer 6,5-10x1 inox ¥ 55

BRAKE DISC HUBS
2 3 4
R 2

ES COD ITEMS ITEMS PRICE (F#iA)
1 AFN.00008 K{-MA'TYVY" 600322 Bearing 6003 Front Hub ¥ 660
2 FAVEAT ATYVYT 690527 D25 Bearing front hub @25 ¥ 1,320
3 AFN.00137 NYNY4=VK b M6x35 M 6 x 35 Socket Head Screw ¥ 110
4  AFN.06156 Washer 6,5-10x1 inox
5 SAN.01893 V05 F7'L—#7'1A91n7" D25 KZ Alu Front B.Disc Hub V05 ¥ 23,100

FMN.01893 V05 F7'b—%74A91n7° D25 KZ Comp Alu. front brake disc hub V05 KZ 25 comp ¥ 26,400
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CRG PARTS LIST 2025

BRAKE DISC HUBS

13 |ii

ES COD ITEMS ITEMS PRICE (%)
6 FMO0.00835 Rear Brake Disc Hub Up 25

7 FMN.00838 Rear Brake Disc Hub NA/V04 25 Al

8 FMN.00748 Rear Brake Disc Hub NA/V04 30 All.

9 FMN.04918 Alu. Rear Brake Disc Hub 40 R-line compl

10 FMO0.04299 V11 Y77 b—%F1A91n7° D50 3P 180 Rear disc hub 50 aluminum UP no screws ¥ 15,400
11 FMN.06224 Rear disc hub alu. 50 R2.1 complete ¥ 24,200
12 FMG.06224 77’ L—%T 12917 D50 R-LINE R2 Rear disc hub alu. 50 R2.1 gold complete ¥ 24,200
13 FMG.04918 Alu. Rear Brake Disc Hub 40 R-line compl ¥ 15,400
14 FMG.G0748 77 V—%F (297" Mini D30 GOLD Al.Rear Brake Disc Hub Mini 30 Gold Com ¥ 16,500
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CRG PARTS LIST 2025

STEERING WHEELS & COLUMNS
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CRG PARTS LIST 2025

STEERING WHEELS & COLUMNS

ES COD ITEMS ITEMS PRICE (F#)
1 FCO0.00545 Mini AF7Y29 Y4 7b Steering Column Mini/Baby ¥ 13,860
2 FCO0.01513 ATTVU9"V47F DD/KZ 6H Steering Column DD/KZ ¥ 15,180
3 FC0.00104 AFTYYT Y% 7h X 2H +4 (30/2016) Steering Column DD X2 +4 ¥ 15,180
4 FC0.00883 ATTVU9 Y47 DD/IKZ 10H Steering Column DD/KZ +Holes ¥ 15,180
5 FC0.03796 ATTYYY Y%7h 15 SP (40) Steering wheel column CRG 15 ¥ 15,180
FL1.01459 Nylon steering column internal reinforcement @20
6 FC0.05270 ATTYYY Y%7F R2(35/40) 2020 Steering wheel column R 2.0 R 35 40 ¥ 16,610
7 SC0.05271 ATTVYY %747’ L—F R2(35/40) Steering wheel column lock R 2.0 R 3540 ¥ 1,870
8 FCO0.05270M Steering wheel column R2.0R 3540 M
9 FC0.05291 Mini ATFYY9"¥47b (25/31) 2021 Steering wheel column CRG mini R 2.0 RZ ¥ 15,180
10 FCO0.05293 ATTUYY Y%7b R2(25/31) 2021 Steering wheel column CRG R 2.0 R25-31 ¥ 16,610
11 SC0.05292 ATV V47b7°b—b R2(25/31) x1 Steering wheel column lock R 2.0 R25-31 ¥ 1,870
12 FCO0.05293M Steering wheel column CRG R 2.0 R25-31 M
13 AFS.04812 ATTIVY 708§ - 4H 4 holes steering column plastic support ¥ 2,530
14 AFN.00154 ATTULT R Ib=h"=)uh" D22 Seeger D 22 Steering Column ¥ 110
15 AFN.00153 ATTIUY VR TMNTYVY PBS Steering Column Joint Ball ¥ 2,530
16 FKN.00356 Steering Column Bushing Kit (2set)
FAN.00356 ATTUYYA7A%E —FAYH Black Steering Column Bushing Black ¥ 1,650
17 FAG.00893 ATT7YYY'HK' X DDIKZ Steering wheel hub straight gold ¥ 8,690
18 FAN.01626 AFTVUY 79409 X DDIKZ Black Steering Wheel Hub Inclined ¥ 11,550
19 FAG.01626 ATTYYY'59%09 KA DD/IKZ GOLD Steering Wheel Hub Inclined Gold ¥ 11,550
20 AFS.06744 Steering wheel 330 High Grip Flat out
AFS.06461 ATTYUH" D320 Black/Orange V2 Steering wheel 320 Black/Orange Flat out ¥ 57,200
AFS.06462 ATTYYH" D340 Black/Orange V2 Steering wheel 340 Black/Orange Flat out ¥ 57,200
21 AFS.06463 ATTYUH" D360 Black/Orange V2 Steering wheel 360 Black/Orange Flat out ¥ 57,200
22 AFS.04206 ATFTYYH D340 Orange 2018 Steering Wheel 340 2018 ¥ 57,200
23 FM0.01796 Disabled steering wheel mounting kit compl.
24 FK0.01689 Disabled steering wheel mounting kit
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CRG PARTS LIST 2025

CONTROL AND LEVERS

14 amn 15
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CRG PARTS LIST 2025

CONTROL AND LEVERS

ES COD

AFS.00515
AFS.01364
AFS.00590
AMS.01370
AMS.00591
AFS.00514
AFS.00257
AFN.00341
SAN.01766
$70.00342
FMN.00339
SCO0.00339
FMN.00348
FBN.00340
FKG.01925
FK0.01925
CRG.03465
CRG.02929
FK0.02929
FC0.01840
FK0.01840

© oo ~NO U S~DWNLPRE
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ITEMS

439F5-7' W

$'Fui'-)7" KZ Black
FTUN—AUF—AN—H%—
#7Ln'- Comp KZ Black
#'7Ln- Only KZ

FTUN =KW KZ
#'7Ln-129¥3v GOLD KIT
#7393y KIT
939Fbn'—= Comp KZ 2016-

7N -7L—b KZ
£ 7Ln'-7°L—f COMP KZ
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ITEMS

Gas Cable

Clutch cable

Brake Cable

Sheater D5 for Gas Cable
Sheater D7 Clutch
Cable clamp

Cable Forged M6

Or Gear Lever Pommel
Gear lever handle
Int.spacer for shifter KZ

Gear Lever CRG KZ Black Comp.

Gear Lever CRG KZ

Gear rod KZ black

KZ Gear Lever Screw Black
Gear Lever Connection Kit gold
Gear Lever Connection Kit black
Clutch Lever Complete Gold
Clutch Lever Complete black
Clutch Lever W/Caps

Gear Lever Support

Gear Lever Plate Comp.

PRICE (F{iA)

¥

K K K K

+

1,210

1,980
550
18,700
10,450

2,200
8,250

17,050

7,260



CRG PARTS LIST 2025

PEDALS
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CRG PARTS LIST 2025

PEDALS

ES COD

1 FKO0.01550
FK0.01549
AFS.00082
SBN.00080
SBN.00271
AFS.00245
FMO0.01587
FK0.01587
FMG.02738
FK0.01652
FK0.06272KZ
FK0.062720K
FZ0.00272
FZ0.00085
AML.03024
SAG.02738
SBN.02739
SAG.02737
SAN.00249
AFN.00105
AFN.00264
AFN.00261
AFN.00499
AFN.02761
FMG.04806
SAG.04731
FK0.05371
FKO0.05372
FMO.05336
FMO.5336D
FMO.5336S
FMG.05176
FMG.05175
SAG.05176
SAG.05175
S$70.5184S
§70.5184D
AFN.05960
AFN.00093
AFN.00287
AFN.00128
S$70.05838
FKO0.05853
FK0.05852
SC0.05853
SCO0.05852
AFS.00082
FZ0.00085
AFN.00281
AFN.01637
AFN.00350
FM0.6003D
FMO0.6003S
FMN.1429D
FMN.1429S

© 0o ~NOO U~ WN

o oo oabh b S DDMDAMDANEDNDDOOWWWWWWWWWWNDNDNDDNNNNNMNNNNRERERRPERPERERPRRPRR
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ITEMS
NewAge 7’L—$A4 )
NewAge 77ELA4 L
AN yT
A4 VE W Short
AL Long
79ME—b 7°52F99

TV RR47 NI ~F Alu Comp

A'EWRIYVY Short
AZWATYUY Long

TV v A47° W79~ Alu
TV v R47° W79MR —bE'Y (1pcs)
TV v R47° W79MR —b IHUb

NyFY4=Yk WYY r— 6.5x12x1.5

7’L—-%A’4")L GOLD COMP
THHILAS )L GOLD COMP
7°L—%A’4")L GOLD ONLY
THEILAS L GOLD ONLY
7'L-%Y4-v27)09° /L
TIuMs—YRT YUY /R

7'b-¥0yk+yk M6

AEE W 2022-

ANY AT
AEWATYUY Long

29"y IyYe— 10.5x20x2

AN yHIvkE-L R
ANV L
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ITEMS PRICE (%)
Foot Brake Pedal Mini NA Comp. ¥ 14,300
Gas Pedal Mini NA Comp. ¥ 14,300
Pedal Cap ¥ 110
Pedal Pivot Short ¥ 2,750
Pedal Pivot Long ¥ 2,750
Plastic Feet Support ¥ 1,320
Back Control Pedal CRG Mini Comp. ¥ 16,610
Back Control Pedal w/feet Support ¥ 21,450
Adjustable Feet Support Comp. Gold ¥ 19,470
Exten.Kit x Chassis (w/pedals) NA2

Extension kit x chassis 507/508 KZ

Extension kit x chassis 507/508 OK

Short Pedal Spring ¥ 770
Long Pedal Spring ¥ 770
Mini Honda adjustable feet support

Adjustable feet supp. Gold ¥ 9,020
Feet support slider ¥ 1,650
Feet support mount gold ¥ 7,700
Washer 6 countersunk black

Washer 6,5-12x1,5 ¥ 55
Nut M6 high self-locking

M 6x 20 countersunk head screw

M 6x30 countersunk head screw

M 8x10 convex head screw

Adjustable feet support complete gold

Auxiliary plate alu. gold

Mini gas pedal complete long

Mini brake pedal complete long

Pedal ext. kit Black Mirror + support

Black Mirror back control pedal comp. right

Black Mirror back control pedal comp. left

Brake pedal complete gold ¥ 22,000
Foot gas pedal complete gold ¥ 22,000
Brake pedal oro ¥ 18,040
Gas pedal gold ¥ 18,040
Lh brake pedal spring ¥ 2,310
Rh gas pedal spring ¥ 2,310
M6x35 round head screw ¥ 110
Nut M 6 ¥ 55
Washer 8,5-14x1,5

Nut M8 high self-locking ¥ 66
Pedal bolt forged ¥ 2,750
Foot brake pedal std 2.0 complete

Foot gas pedal std 2.0 complete

Foot brake pedal 2.0 w/cap

Gas pedal 2.0 w/cap

Pedal Cap ¥ 110
Long Pedal Spring ¥ 770
M 6x30 socket head screw

Washer 10,5-20x2 ¥ 110
Washer 8,5-16x1,5

Back pedals forged right black complete ¥ 17,050
Back pedals forged left black complete ¥ 17,050
Back Control Pedal Rh Comp. ¥ 17,050
Back Control Pedal Lf Comp. ¥ 17,050



CRG PARTS LIST 2025

FLOOR TRAY

ES COD ITEMS ITEMS PRICE (%)
1 AML.00873 Floor Tray Baby New Age neutral ¥ 22,000

2 AML.00680 Floor Tray Mini HERO evo neutral ¥ 22,000

3 AML.02438 Floor Tray Mini DMSB neutral

4  AML.00923 Floor Tray Mini FFSA ¥ 22,000

5 AML.05100 7071 %) ONLY BLACK MIRROR Black Mirror floor tray ¥ 22,000

6 AML.0522002 Floor tray mini Hero Vs. 2.0 ¥ 22,000
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CRG PARTS LIST 2025

FLOOR TRAY

ES COD ITEMS ITEMS PRICE (FiiA)
7 AML.05272 Floor Tray DD2 (mod.KT4)

8 AML.01507 Floor Tray havana/braga/zuera neutral ¥ 22,000
9 AML.01254 7A7/7°%)L ONLY KT4 Floor Tray KT4 CRG ¥ 22,000
10 AML.02523 Tork bare Floor Tray

11 AML.0057409 Floor tray KT2

12 AML.04209 Floor Tray HERON

13 FAN.02256 Exten.Floor Tray

14 AFS.00258 FOFN RN - Floor tray rubber ¥ 110
15 AFS.00261 FA7NFIRY)1— M6X16 Floor Tray Screw M6x16 ¥ 110

RO AR IE T EEKERT D HE/HYET 57



SEATS

ES COD

O AWWNNNNNRRRRRRRE R

(o]

10
11
12
13

AFS.05856.PUFF
AFS.05856.MINI
AFS.05856.TG00
AFS.05856.TG01
AFS.05856.TG02
AFS.05856.TG03
AFS.05856.TG04
AFS.05856.TG05
FCO0.01390
FC0.01391
FCO0.01392
FC0.01393
FCO0.01394
FC0.01389
FCO0.00752
FC0.01006
FCO0.01028
FC0.01388
FCO0.00751
FC0.05548
FCO0.01879
AFS.03707
SAN.02412
AFS.04662
SAN.00146
FAN.00260
AML.04764
S$70.05082

ITEMS

FLAT ¥—p MT1 W1 PUFFO
FLAT Y—F MT1 W1 Mini
FLAT ¥—p MT1 W1 0/30
FLAT ¥—F MT1 W1 1/31
FLAT = MT1 W1 2/32
FLAT ¥—F MT1 W1 3/33
FLAT Y= MT1 W1 4/34
FLAT ¥—F MT1 W1 5/35
Y=pAT—260mm
¥=FAT—280mm

¥=pAT— 300mm

¥—bFAT— 320mm

¥=bPAT— 340mm
h=7"Y—bAT— 320mm
h=7"Y—bAT— 340mm
h=7"Y—FAT— 320mm MAX

Y=bAT—/3, 360mm

Y—bIyYe— 8.5-45x2
BLACK MIRROR Y—M#"—p
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CRG PARTS LIST 2025

ITEMS

Resin seat MT W1 CRG PUFFO
Resin seat MT W1 CRG MINI
Resin seat MT W1 CRG 30
Resin seat MT W1 CRG 31
Resin seat MT W1 CRG 32
Resin seat MT W1 CRG 33
Resin seat MT W1 CRG 34
Resin seat MT W1 CRG 35
Straight Seat Support 28
Straight Seat Support 28
Straight Seat Support 30
Straight Seat Support 32
Straight Seat Support 34
Curved Seat Support 32
Curved Seat Support 34

MAX Seat Support Rh Side 32
Curved seat support 28 KZ exhaust
Curved seat support 36
Straight seat support 36

DD2 Seat Support Rh Side 18
DD2 Seat Support Rh Side 21
CRG side seat sponge (pairs)
Seat Plate Supp. Reinforc. Rh
Seat lining 10-27x14 Nylon
Washer M 8 Countersunk Black
Alu seat washer black 8

Seat washer 8,5-46x2 CIK

Seat support mini

PRICE (F{iA)

KKK KKK KKK KKK KKK KKK K

+

25,300
25,300
25,300
25,300
25,300
25,300
25,300
25,300
4,180
4,180
4,180
4,180
4,180
4,510
4,510
4,510
4,180
4,180
4,180

550
4,180



CRG PARTS LIST 2025

ENGINE MOUNT

R

ES COD ITEMS ITEMS PRICE (FiiA)
1 FFN.00899 1YY YYHY MAG 30mm Engine Mount Magn.30 CRG ¥ 19,800
1 FFN.00072 IYY'YIuh MAG 32mm Engine Mount Magn.32 CRG ¥ 19,800
2 FFN.O0899NOFORI Engine mount no holes magn. 30 Rotax-X30
3 AFS.06300 Engine Mount Magn 30 CRG Rok-X30
4  FKO0.03264 Rear DD2 engine mount complete 30/32+2
5 FL1.01437 Engine mount aluminum Comer
6 SZ0.00974 Engine mount plate DD2
7 SAN.02884 Engine mount clamp DD2 30 aluminum
8 SAN.02885 Engine mount clamp DD2 32 aluminum
8 FFN./0900 IYY'U¥9YaY MAG 30mm Engine Mount Bracket Mg. CRG 30 ¥ 5,500
9 FFN./0074 1YY YIIYMAT MAG 32mm Engine Mount Bracket Mg. CRG 32 ¥ 5,500
10 AFN.02844 M 10x25 socket head screw
11 AFN.04565 M 10x35 socket head screw
12 AFN.00279 M 10x40 socket head screw

SUPPORTS

1 A 2 3

ES COD ITEMS ITEMS PRICE (%)
1 FMO0.02193 HLLU¥=7"359h Comp Exhaust Cradle Mini Comp. ¥ 7,150
SC0.06432 $4LUH—=7"59h Only Exhaust Cradle ¥ 5,500
AFS.00088 FALA—T F9bIn - Exhaust Cradle Rubber ¥ 660
SZ70.00122 Exhaust Cradle Spring 10,5 Std
AFN.00125 Washer 10,5-30x2,5
AFN.00127 M 8x 55 Convex Head Screw
AFN.00128 Nut M8 high self-locking
AFN.00350 Washer 8,5-16x1,5
AFN.02098 M 8x45 convex head screw
2 FMO0.00121 v75-4#k'—F Only 100 Exhaust Cradle Supp.CO KF ¥ 9,900
3 FAN.00983 ¥77—%#—+7°L—b Black Exhaust Plate for Cradle ¥ 4,950
4 S70.01537 Exhaust Support Plate
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CRG PARTS LIST 2025

SUPPORTS
A

ES COD ITEMS ITEMS PRICE (Fi:d)
A FMO0.01824 ¥75-%1"—F ROTAX 08 (95Y7°LA) Rotax Exhaust Support Complete ¥ 20,680
B FKO0.01823 I3y -AMF-F527° Comp Exhaust Supp.Connection Comp. ¥ 3,850
C FKN.05121 Tag exhaust support kit DD2 @30

FKN.05122 Tag exhaust support kit DD2 @32

FKN.05617 Exhaust support kit DD2 &30/32
1 FMO0.1824S ¥75-4#k’—F Only DD Tag Exhaust Supp.T Lf brake side ¥ 9,460
2 FMO0.1824D ¥77-4i#"—b Only ROTAX (R) Tag Exhaust Supp. Rh engine side ¥ 9,460
3 FKO0.01994 Exhaust Support Plate Rotax Kit
4 AFN.00128 Nut M8 high self-locking ¥ 66
5 AFN.00350 Washer 8,5-16x1,5
6 S70.01535 Exhaust Support Plate Rotax
7 AFN.00125 Washer 10,5-30x2,5
8 AFS.00088 FAVH-TF9b - Exhaust Cradle Rubber ¥ 660
9 AFN.00910 M 8x40 hexagonal head screw
10 TSV.06X014 M 6x 14 Countersunk Head Screw
11 FCO0.01823 Forged Plates x Exhaust Supp.Rh+Lf
12 AFN.00264 Nut M6 high self-locking
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CRG PARTS LIST 2025

FILTERS
1
- 3 came 4
S N
A B
12 > ; 12
s 1 s / N
v =q> v ==
6 1 1
—0=00 f[—o0®
~@=00 b Q@0

® =oo0 ® =00
ES COD ITEMS ITEMS PRICE (F#iA)
1 AFS.00988 TV-359F 7’52799 Brake Drafter Plastic ¥ 9,900
2 AFN.00955 Air filter clip 50-70
3 AFS.03875 Air filter nitro 30 KZ 8/SA/24 silver
4 SC0.01962 lame Air Filter Support
5 AML.01933 107=9% Vo4&~ Air Filter Support ¥ 6,600
6 PMV.FILTRO.OK Screw mounting kit air filter OK
A FK0.01936 107=99 4V —H§ b Kit KF Filter Support Kit DD ¥ 13,750
B FKO0.01933 Filter Support Kit KZ
7 AFS.01935 1079V — K~ A Tyh— Sticker Sponge For Filter ¥ 1,100
8 PMV.FILTRO.KZ Screw mounting kit air filter KZ
9 AFN.00105 NyNYE=vE WhIyYe— 6.5x12x1.5 Washer 6,5-12x1,5 ¥ 55
10 AFS.00258 7N FNTN - Floor tray rubber ¥ 110
11 AFN.00248 Water Pump Driving Belt 2000
12 SC0.01934 1079V P AT— KZ KZ Filter Support Plate ¥ 3,300
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CRG PARTS LIST 2025

CHAINS & SPROCKETS

ES COD ITEMS ITEMS PRICE (F#)
1 AFS.00614** Chain KF with O-Ring

2 AMS.00671 Chain KZ pro meter

2 AMS.02651 Chain KF-Puffo pro Meter

3 AMS.00779 Junction Link for Chain KZ

3 AMS.02652 Junction Link Puffo 219

4 AFS.01121 Chain Linker Tool

5 AFS.00171* ** sizes from 66 to 86

5 AFS.00506 Puffo Ring Gear

6 AFS.00797 Sprocket KZ @50 (sizes from 20 to 30)

7 AFS.00338 Straight Chain Guard

8 FMN.00298 IVY UV AN = 3pos Black Chain Tightener Forged Black CO ¥ 9,350
9 AFS.00254 IV URIUPAN=E L M10 Chain Tightener Screw M10 (Red Pom.) ¥ 990
10 SAN.00298 Forged Chain Tightener Black

11 AFN.00255 Nut M10

12 SL1.05697 Mini chain tensioner cap ¥ 1,650
13 AFN.02820 M10x140 hexagonal head screw ¥ 660
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CRG PARTS LIST 2025

DISC PROTECTION KIT

0O

i

W

ES COD ITEMS ITEMS PRICE (H{A)
A FKO0.04949 7V-%71A97°0T75%aY Kit GLM Rear brake disc guard kit CRG KZ GLM ¥ 9,020
1 AFN.00106 Nut M6 low self-locking

2 AFN.01984 M 6x35 convex head screw

3 AFS.01632 7'V-%7"1A97°RTHYaY Only Black Disc Protection Plate ¥ 4,950
4 S70.04949 7'V—-371R297° ATV K~k GLM CRG disc guard support GLM ¥ 3,960
5 SZ0.01629 7'V—-%71R297° 074y k- Disc Protection Support CRG ¥ 3,960
6 Sz0.02872 7'V-3T71R97° ATVt —b AS Disc Protection Support CRG ¥ 3,960
7 SZ0.03437 7V-%74R397° 0793y K-+ 2016- Disc Protection Support 2016- ¥ 3,960
8 SZ0.04518 7°L-%31A297°'079Y3v ¥k —b Mini HEROS Disc Protection Support mini Heros FFSA ¥ 3,960
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CRG PARTS LIST 2025

CHAIN PROTECTION KIT

ES COD ITEMS ITEMS PRICE (Fi:d)
1 AFS.04390 DD Fz-V#'—} Only 2018 DD Chain Guard ¥ 7,700
A FKO0.04338 DD Fx-v#'—} ##°—FKit Mini Chain Guard support kit complete Mini ¥ 4,400
B FKO0.04337 DD F1—-vi'—}F #F —bKit Chain Guard support kit 2018 light hybrid ¥ 4,400
C FK0.05001 GLM Fr—vi'—} F —IKit Chain guard support kit DD GLM ¥ 4,400
2 AFN.00264 Nut M6 high self-locking

3 AFN.00499 M 6x30 countersunk head screw

4  AFN.01447 N Washer 6,5-24x2

5 SL1.04336 ot'ykIyYe— M6 Black Washer M 6 Countersunk Black ¥ 440
6 SL1.04326 DD Fz-vh'—} #—bFob Chain Guard support nut 2018 ¥ 1,320
7 FZ0.04338 DD F1—vi'—F##'-F Mini Chain Guard support 2018 Mini ¥ 2,970
8 FZz0.04337 DD Fx—Vi' b4 - Chain Guard support 2018 light hybrid ¥ 2,970
9 FZ0.05001 GLM F1—vh"—=} $k°—prF— Chain guard support DD GLM ¥ 2,970
10 AFS.04577 KZ #x—V#'—F ONLY KZ chain guard rapid release ¥ 7,700
D FKO0.04933 Chain guard clamps kit KZ fast release ¥ 4,400
E FKO0.05003 GLM F1—Uh"—F #i°—FKit KZ Chain guard clamps kit KZ GLM fast relea ¥ 4,400
11 Sz0.04811 Chain guard connection plate KZ ¥ 1,650
12 AFN.00160 Nut M8 low self-locking

13 AFN.00350 Washer 8,5-16x1,5

14 SL1.04823 Chain guard pivot KZ RR neutral ¥ 1,430
15 S70.00102 FAVN RS R —PEY Front fairing elastic pin ¥ 902
16 FZ0.05003 Chain guard support KZ GLM fast release ¥ 2,970
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CRG PARTS LIST 2025

TOOLS AND TRACK MAINTENANCE

ES COD ITEMS ITEMS PRICE (%)
1 FMO0.01860 CRG tire racks L74 x H95cm
2 AFS.01094 Vertical Stand
3 AFS.05110 CRG trolley
4 AFS.01950 CRG #—hhAY- CRG trolley with high wheels
5 EX1191 Brake bleeding tool ¥ 16,720
6 AFS.01126 Diassembly for tyres
AM5.01133 Lead al KG
7 AFS.01720 Plomb balancing (60gr.)
8 AFS.00969 CRG %37b=7" H50 CRG Adhesive Tape H.50 ¥ 880
9 AFS.03992 Winter cylinder cover
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CRG PARTS LIST 2025

CLOTHING LINE

ES COD ITEMS ITEMS PRICE (%)
1 AAC.30098* F34TY4Y 2020 Black CRG black T-Shirt ¥ 3,960
2 AAC.30172* CRG T¥¥Y Black/Orange 2018- CRG Black&Orange T-Shirt ¥ 3,410
3 AAC.30167* h—3'WvY Long Trousers black ¥ 17,050
4 AAC.30001** h=a'wW’vY Short Bermuda black ¥ 17,050
5 AAC.30007* Bermuda tech

*Taglie/Size da/from XS a/to XXXL
**Taglie/Size da/from 40 a/to 58
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CRG PARTS LIST 2025

SPARCO CLOTHING LINE

ES COD ITEMS ITEMS PRICE (F#iA)
1 AAC.30422 CRG &%1yt SPARCO Sweat shirt CRG Sparco ¥ 23,100
2 AAC.30423 Jacket CRG Sparco ¥ 66,000
3 AAC.30425 CRG T¥¥% SPARCO T-shirt CRG Sparco ¥ 6,600

Taglie/Size XS-XS-S-XL-XXL-XXXL
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CRG PARTS LIST 2025

SPARCO CLOTHING LINE

ES COD ITEMS ITEMS PRICE (F#iA)
4 AAC.30426 CRG SPARCO #—3"n"VY Long Trousers CRG Sparco ¥ 17,050

5 AAC.30428 Gilet CRG Sparco

6 AAC.30429 CRG SPARCO Y7+ *fryb Soft Shell CRG Sparco ¥ 27,500

Taglie/Size XS-XS-S-XL-XXL-XXXL
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CRG PARTS LIST 2025

CLOTHING LINE

ES COD ITEMS ITEMS PRICE (F#iA)
1 AAC.30017* CRG A9zyhn'—h— 2015- Sweat Shirt with hood ¥ 19,470
2 AAC.30096** CRG Zip A%z Winter 2015- Sweat Shirt winter with zip ¥ 19,470
3 AAC.30403* Polo Shirt CRG ¥ 15,070
4 AAC.30099** CRG A9zybAt—Y Sweat Shirt sport ¥ 20,460

*Taglie/Size XS-XXL
**Taglie/Size XXS-XXXL
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CRG PARTS LIST 2025

CLOTHING LINE

ES COD ITEMS ITEMS PRICE (H{A)
1 AAC.30417*** CRG SPARCO Y7b/"%/rob CRG Sparco Soft shell ¥ 37,620
2 AAC.30030**** CRG 74ub7'b—h— K-way CRG Black ¥ 6,930
3 AAC.30408*** CRG 7')—AA"Ab 2018- CRG pile fabric sleeve less 2018 ¥ 12,980
4 AAC.30418**** CRG SPARCO §'vn'=Y vhryh CRG Sparco jacket ¥ 37,620
5 AAC.30421 CRG Sparco Down jacket ¥ 37,620

****Taglie/Size da/from S a/to XL
*+xxTaglie/Size da/from XXS a/to XXXL
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CRG PARTS LIST 2025

CLOTHING LINE

ES COD ITEMS ITEMS PRICE (FiiA)
1 AAC.30105 CRG #9994—v— Headband/Cap Pile w/Coulisse ¥ 3,300
2 AAC.30053 CRG 75— Scarf CRG ¥ 3,300
3 AAC.30038 CRG Ayk'94—7— CRG Head Warmer ¥ 3,300
4 AAC.30409 CRG 3D A™=RK = I4y7° 3D Baseball personalized CRG hat ¥ 4,950
5 AAC.30420 CRG Jacquard Wool %+97° Wool hat CRG jacquard ¥ 5,060
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CRG PARTS LIST 2025

CLOTHING LINE

TABELLA MISURE / SIZE TABLE PAG. 144-145
4 S

ES COD ITEMS

1 AAP.30153 CRG sparco b=Y9"2=Y SPL 2025
AAP.30153 CRG sparco b—Y¥%°2—Y 2025

2 AAP.30086***  CRG sparco b{vx—Y

3 AAP.30099 CRG sparco 71{AVA%

4 AAP.30036 CRG #94%#"—b

5 AAP.30110

6 AAP.30103

7 AFS.06366

8 AFS.06367

*Taglie/Size 36-62
***Taglie/Size XS-XXL
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ITEMS PRICE (%ii)
Official sponsored CRG overall orange lig ¥ 242,000
CRG racing suit light standard orange ¥ 165,000
Racing Suit for Rain CRG ¥ 23,100
Under-Helmet Black CRG ¥ 3,960
Neck Protection CRG ¥ 14,300

Bengio thorax protection AB7
Bengio thorax protection
Racing helmet dryers MKM
Racing suit dryer MKM



CRG PARTS LIST 2025

CLOTHING LINE

ES COD ITEMS ITEMS PRICE (FiiA)
1 AAP.30157 CRG sparco FORMULA INFINITY CRG/Sparco kart shoes new ¥ 46,860
2 AAP.30150*** CRG sparco 4'8—7° CRW Rain Gloves CRG ¥ 12,980
3 AAP.30175* xxxx Water proof boots Sparco ¥ 12,980
4 AAP.30163***  CRG sparco 9’07 TIDE-K Kart Gloves CRG Black Long ¥ 25,080
5 AAP.30154* CRG Lico sparco FORMULA+ Kart Shoes CRG sparco ¥ 46,860

*Taglie/Size 36-46

**Taglie/Size XS-XXL

***Taglie/Size 7-12

****Taglie/Size XS-XL
***+*Taglie/Size da/from XS a/to XXL
*xxxTaglie/Size da/from 36 a/to 46
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CRG PARTS LIST 2025

CLOTHING LINE

GCG=RG

kartcrg.com

&
B

ES COD ITEMS ITEMS PRICE (%)
1 AEC.30009 CRG ba-Y—n'9¥" Trolley Bag CRG ¥ 49,500
2 AAP.30026 CRG #h=v417°0Y Mechanic Vest ¥ 5,500
3 AEC.30067 CRG N'9Inyy Bag CRG ¥ 19,470
4 AEP.30032 CRG 7Y7'V3 Umbrella CRG ¥ 6,600
5 AEP.30014 CRG h—MIn'— CRG Black Kart Cover ¥ 16,830
6 AFS.04441 CRG BANNER Horizzontal CRG banner ¥ 4,950
7 AFS.06376 CRG h—Ayh Expo CRG carpet 205x115cm ¥ 60,500
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CRG PARTS LIST 2025

TECHNICAL CLOTHING

ES COD ITEMS ITEMS PRICE (%)
1 AAP.3065S/M CRG 7Y%—%%¥Y Short SIM Undersuit short sleeves ¥ 9,900
AAP.3065 L/XL CRG 7Y% =%¥¥ Short L/XL Undersuit short sleeves ¥ 9,900
2 AAP.3080 S/IM CRG 7Y%—¥%¥ Long S/M Undersuit long sleeves ¥ 10,670
AAP.3080 L/XL CRG 7Y% -%%¥Y Long L/XL Undersuit long sleeves ¥ 10,670
3 AAP.3085S/M CRG 7Y% -nv9 SIM Undersuit trousers ¥ 8,800
AAP.3085 L/XL CRG 7Y%=y LIXL Undersuit trousers ¥ 8,800
4  AAP.3090 XS CRG Y%A 2017 XS CRG technical socks (35/38) ¥ 2,750
AAP.3090 S/IM  CRG Y%9A 2017 SIM CRG technical socks (39/42) ¥ 2,750
AAP.3090 L/XL CRG Y%9A 2017 L/XL CRG technical socks (43/46) ¥ 2,750

AERmO - R FEKERTHHENHYET 75



